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Product Name

Model No.

Trade Name
Applicant

Address

Standard

Classification

TX/RX Frequency Range

Test Result

Test Report Certification

* GSM/WCDMA MOBILE PHONE

: M4 SS1080

: M4

: MFOURTEL MEXICO S.A. DE C.V.

: Montecito 38, Piso 23, Oficina 15. Colonia Napoles. C.P. 03810 Mexico

: FCC Part 15 Subpart C §15.247
: WiFi: Digital Transmission Systems (DTS)

: WLAN 802.11b/g/n ( 2400 MHz ~ 2483.5 MHz)
: Complied

The Test Results relate only to the samples tested.
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SUMMARY OF TEST RESULT

Report
FCC Rule IC Rule Description Limit Result | Remark
Section
3.1 15.247(a)(2) | A8.2(a) 6dB Bandwidth > 0.5MHz Pass -
3.1 - Gen 4.4.1 | 99% Bandwidth - Pass -
Output Power
3.2 15.247(b) A8.4 <30dBm Pass -
Measurement
Conducted Band Edges | <20dBc Pass -
3.3 15.247(d) A8.5 FCC 47 CFR Part 15 Subpart C/
Radiated Band Edges
Section 15.209(a) &15.247(d)
Conducted Spurious
3.4 15.247(d) A8.5 <20dBc Pass -
Emission
3.5 15.247(e) A8.2(b) Power Spectral Density | <8dBm/3kHz Pass -
3.6 15.207 Gen 7.2.2 | AC Conducted Emission | Section 15.207(a) Pass -
Radiated Emissi FCC 47 CFR Part 15 Subpart C/
adiated Emission
3.7 15.247(d) A8.5 Section 15.209(a) &15.247(d) | Pass | -
15.203
3.8 A8.4 Antenna Requirement N/A Pass -
&15.247(b)
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1. GENERAL INFORMATION

1.1 Applicant

Company Name: MFOURTEL MEXICO S.A. DE C.V.
Address: Montecito 38, Piso 23, Oficina 15. Colonia Napoles. C.P. 03810 Mexico

1.2 Manufacturer

Company Name: CK Telecom Limited
Address: Technology Road.High-Tech Development Zone. Heyuan, Guangdong,P.R.China

1.3 Laboratory

IAC Compliance Laboratory

No.789 Pu Xing Road,Shanghai,PRC
Laboratory performing the tests TEL: +86-21-5433-6899

FAX: +86-21-5431-5010

FCC LIST:492199
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1.4 Feature of Equipment Under Test

Product Feature & Specification

Equipment GSM/WCDMA MOBILE PHONE
Brand Name M4

Model Name M4 SS1080

FCCID CLNSS1080

Tx/Rx Frequency Range

WLAN 802.11b/g/n ( 2400 MHz ~ 2483.5 MHz)

Number of Channels

802.11b/g/n: CHO1 CHO06 CHM

Carrier Frequency of Each Channel

802.11b/g/n: 2412MHz 2437MHz 2462MHz

Channel Spacing

802.11b/g/n: 5MHz

Maximum Output Power to Antenna

802.11b: 14.95 (dBm)
802.11g: 11.87 (dBm)
802.11n: 11.85 (dBm)

Antenna Type Fixed Internal Antenna
HW Version PHANTOM -V1.1
SW Version M4TEL-SS1080_L4SP_200_130227

Type of Modulation

802.11 b type of modulation: DSSS
802.11 g type of modulation: OFDM
802.11 n type of modulation: OFDM

Remark:

1. For other wireless features of this EUT, test report will be issued separately.

2. This test report recorded only product characteristics and test results Digital Transmission Systems (DTS).

3. The above EUT's information was declared by manufacturer. Please refer to the specifications or

user's manual for more detailed description

1.5 Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the following

standards:

e FCC Part 15 Subpart C §15.247

. FCC KDB Publication No. 558074 D01 DTS Measurement Guidance v03.

e ANSI| C63.4-2003

Remark:

1  All test items were verified and recorded according to the standards and without any deviation during the

test.

2  This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B, recorded in

a separate test report.
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2. Test Configuration of Equipment Under Test

2.1 RF Power

Preliminary tests were performed in different data rate and recorded the RF Output Power in the

following table:

2.4GHz 802.11b RF Power (dBm)
Channel Frequency At DSSS Data Rate
1 Mbps 2 Mbps 5.5 Mbps 11 Mbps
CH 01 2412 MHz 14.14 14.08 14.01 13.54
CHO6 | 2437 MHz 14.54 14.49 14.39 14.19
CH 11 2462 MHz 14.95 14.86 14.56 14.37
2.4GHz 802.11g RF Power (dBm)
Channel Frequency At OFDM Data Rate
6 9 12 18 24 36 48 54
Mbps | Mbps | Mbps | Mbps | Mbps | Mbps | Mbps | Mbps
CHO1 2412MHz 10.81 | 10.85 | 10.52 | 10.45 | 10.04 | 9.62 | 9.27 9.17
CHO6 | 2437MHz 11.47 | 11.31 | 11.16 | 10.95 | 10.68 | 10.31 | 9.73 9.62
CH11 2462MHz 11.87 | 11.68 | 11.56 | 11.34 | 11.07 | 10.49 | 10.14 | 10.04
2.4GHz 802.11n RF Power (dBm)
Channel | Frequency ALOFDM Data Rate
MCSO | MCS1 | MCS2 | MCS3 | MCS4 | MCS5 | MCS6 | MCS7
6.5Mbps | 13Mbps | 19.5Mbps | 26Mbps | 39Mbps | 52Mbps | 58.5Mbps | 65Mbps
CHO1 | 2412MHz 10.96 10.73 10.47 10.23 9.67 9.34 9.19 9.08
CHO6 | 2437MHz 11.51 11.17 10.97 10.72 10.33 10.02 9.87 9.73
CH11 | 2462MHz 11.85 11.57 11.29 11.14 10.69 10.38 10.05 9.95
Remark:
The EUT is programmed to transmit signal continuously for all testing.
Page 7 of 105 Version:1.0
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2.2 Test Modes

The EUT has been associated with peripherals pursuant to ANSI C63.4-2003 and configuration operated in a
manner tended to maximize its emission characteristics in a typical application. Frequency range investigated:
conducted emission (150 kHz to 30 MHz), radiated emission (9 kHz to the 10th harmonic of the highest
fundamental frequency or to 40 GHz, whichever is lower).

Pre-scanned tests were conducted to determine the final configuration from all possible combinations.
The following tables are showing the test modes as the worst cases and recorded in this report.

Test Item

802.11b

(Modulation : DSSS)

802.11g
(Modulation : OFDM)

802.11n
(Modulation : OFDM)

Mode 1:

Mode 2:

T
Conducted TCs Mode 3:

802.11b_CH01_2412 MHz
802.11b_CHO06_2437 MHz
802.11b_CH11_2462 MHz

Mode 4: 802.11g_CHO1_2412 MHz
Mode 5: 802.11g_CHO06_2437 MHz
Mode 6: 802.11g_CH11_2462 MHz

Mode 7: 802.11n_CHO01_2412 MHz

Mode 8: 802.11n_CHO06_2437 MHz
Mode 9: 802.11n_CH11_2462 MHz

Test Cases
Radiated Mode 1: 802.11b_CHO1_ Mode 4 : 802.11g_CHO01_ Mode 7 : 802.11n_CHO01_
TCs 2412 MHz + Battery 2412 MHz + Battery 2412 MHz + Battery
Mode 2: 802.11b_CHO06_ Mode 5 : 802.11g_CHO06_ Mode 8 : 802.11n_CHO06_
2437 MHz + Battery 2437 MHz + Battery 2437 MHz + Battery
Mode 3: 802.11b_CH11_ Mode 6 : 802.11g_CH11_ Mode 9 : 802.11n_CH11_
2462 MHz + Battery 2462 MHz + Battery 2462 MHz + Battery
AC Mode 1 : GSM 850 Idle + WLAN Link (2.4G) + Bluetooth Link +Bluetooth earphone + Earphone +
Conducted Adapter+ Battery
L Mode 2: GSM 1900 Idle + WLAN Link (2.4G) + Bluetooth Link +Bluetooth earphone + Earphone+
Emission Adapter+ Battery
Mode 3: WCDMA Band Il Idle + WLAN Link (2.4G) + Bluetooth Link +Bluetooth earphone +Earphone+
Adapter+ Battery
Mode 4: WCDMA Band V Idle + WLAN Link (2.4G) + Bluetooth Link +Bluetooth earphone +Earphone+
Adapter+ Battery

Page 8 of 105
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2.3 Connection Diagram of Test System

Radiation Test

EUT |

i ﬂ {q Adapter
/ | -! 120vac JE0HZ

Conduction Test

@ /S '!
EUT !

!
B luetooth /
Camhone .

/
/ 1
lll-' N

" Eargslwnime
sz'
v

Ada pter

/A——_—
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Commurnicatiom "
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S‘Tatzm Sirrmm Balor
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3. Test Results
3.1 6dB and 99% Bandwidth Measurement

3.1.1 Limit of 6dB Bandwidth

The minimum 6 dB bandwidth shall be at least 500 kHz.

3.1.2 Measuring Instruments

See list of measuring instruments of this test report.

3.1.3 Test Procedures

The testing follows FCC KDB Publication No. 558074 D01 DTS Measurement Guidance v03.

Set resolution bandwidth (RBW) = 100kHz.

Set the video bandwidth (VBW) = 3 x RBW.

Detector = Peak.

Trace mode = max hold.

Sweep = auto couple.

Allow the trace to stabilize.

Measure the maximum width of the emission that is constrained by the frequencies associated
with the two outermost amplitude points (upper and lower) that are attenuated by 6 dB
relative to the maximum level measured in the fundamental emission.

NN =

3.1.4 Test Setup

0000

)
2

EUT Spectrum Analyzer
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3.1.5 TestRes

ult of 6dB Bandwidth

Test Mode : Mode 1, 2, 3 Temperature : 23°C"26°C
Test Engineer : [Hogan He Relative Humidity : |35%~60%
el Frequency 802.}1b 6(_jB B_an_dwidth B RNl
(MHz) 6dB Bandwidth (MHz) Min. Limit (MHz)
01 2412 9.48 0.5 Pass
06 2437 9.60 0.5 Pass
11 2462 9.12 0.5 Pass

Mode 1 : 6 dB Bandwidth Plot on 802.11b Channel 01

“RBW 100 kHz Delta 2 [T1 ]

*VBW 300 kHz -1.38 dB
Ref 20 dBm *Att 30 dB SWT 2.5 ms 9.480000000 MHz
20 Offset 1.5 dB Marker| 1 [T1
0]l74 dBm
L10 2| 407520000 gz || M

B S o e
pw. i

~-30.

7 .

--50

~—60.

—-70

-80

Center 2.412 GHz 2 MHz/ Span 20 MHz
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Mode 2 : 6 dB Bandwidth Plot on 802.11b Channel 06

“RBW 100 kHz Delta 2 [T1 ]

*VBW 300 kHz -0.18 dB
Ref 20 dBm *Att 30 dB SWT 2.5 ms 9.600000000 MHz
20 Offget 1.5 dB Marker| 1 [T1 ]
-0(13 dBm
|10 432440000 GH

T PK D1 5.44| dBm

= |, SEFTNESZEa NI Ses SE NNV
T

hya
i

——10

--30

AWy
|50
| -60
-—70
-80
Center 2.437 GHz 2 MHz/ Span 20 MHz
Mode 3 : 6 dB Bandwidth Plot on 802.11b Channel 11
“RBW 100 kHz Delta 2 [T1 ]
*VBW 300 kHz 2.25 dB
Ref 20 dBm “Att 30 dB SWT 2.5 ms 9.120000000 MHz
20 Offget 1.5 dB Marker| 1 [T1 ]
-0L95 dBm
|10 2|. 457440000 GH

D1 6.41f dBm

P . JUUUUU“\ \JUULJ\;V\

10 J )
LM T,
) \

--30

—-50

—-60

——70

-80

Center 2.462 GHz 2 MHz/ Span 20 MHz
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Test Mode : Mode 4, 5, 6 Temperature : 23°C"26°C
Test Engineer : [Hogan He Relative Humidity : |35%~60%
Channel Frequency 802.}19 GQB B.an.dwidth Pass/Fail
(MHz) 6dB Bandwidth (MHz) Min. Limit (MHz)
01 2412 16.52 0.5 Pass
06 2437 16.48 0.5 Pass
11 2462 16.52 0.5 Pass

Mode 4 : 6 dB Bandwidth Plot on 802.11g Channel 01

“RBW 100 kHz Delta 2 [T1 ]

*VBW 300 kHz 0.03 dB
Ref 20 dBm *Att 30 dB SWT 2.5 ms 16.520000000 MHz
20 Offset 1.% dB Marker| 1 [T1 ]
-5L93 dBm
|10 21403800000 GH

D10 26 dBm

" %

-60

70

-80

Center 2.412 GHz 2 MHz/ Span 20 MHz
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Mode 5: 6 dB Bandwidth Plot on 802.11g Channel 06

“RBW 100 kHz Delta 2 [T1 ]

“VBW 300 kHz 0.21 dB
Ref 20 dBm *Att 30 dB SWT 2.5 ms 16.480000000 MHz
20 Offset 1.5 dB Marker| 1 [T1 ]
-5L22 dBm
L10 2| 4282800000 GH
1P
VAXH | D1 0.77/ dBm
NP VP PP PV S0 (PP 7 v vt e O
o[ 1
__zﬂlﬁ/ k\tk\\\
i
| -40
I-50
|-60
I-70
-80
Center 2.437 GHz 2 MHz/ Span 20 MHz
Mode 6 : 6 dB Bandwidth Plot on 802.11g Channel 11
“RBW 100 kHz Delta 2 [T1 ]
*VBW 300 kHz -0.48 dB
Ref 20 dBm “Att 30 dB SWT 2.5 ms 16.520000000 MHz
20 Offset 1.5 dB Marker| 1 [T1 ]
-4[62 dBm
10 2| 453800000 GH
1P
VAXH I ES D] 1 dBm— ry " . X T i

fll‘iJ LM—%@WMW yJVJ \»MJJLIV\AJ\JW‘/\MJM\/\J\Z LVL

v 5
N

-50

--60

--70.

-80

Center 2.462 GHz 2 MHz/ Span 20 MHz
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Test Mode : Mode 7, 8, 9 Temperature : 23°C"26°C
Test Engineer : [Hogan He Relative Humidity : |35%~60%
Channel Frequency 802.}1n GQB B.an.dwidth Pass/Fail
(MHz) 6dB Bandwidth (MHz) Min. Limit (MHz)
01 2412 17.76 0.5 Pass
06 2437 17.68 0.5 Pass
11 2462 17.72 0.5 Pass

Mode 7 : 6 dB Bandwidth Plot on 802.11n Channel 01

“RBW 100 kHz Delta 2 [T1 ]

*VBW 300 kHz 1.02 dB
Ref 20 dBm “Att 30 dB SWT 2.5 ms 17.760000000 MHz
20 Offset 1.5 dB Marker| 1 [T1 ]
-6187 dBm
10 2| 403160000 GH

o) D1 O3 4B

D2 -6.3 dBm
i T

\
N

| -40

—-50

——60.

——70

-80

Center 2.412 GHz 2 MHz/ Span 20 MHz
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Mode 8 : 6 dB Bandwidth Plot on 802.11n Channel 06

“RBW 100 kHz Delta 2 [T1 ]

*VBW 300 kHz -0.85 dB
Ref 20 dBm *Att 30 dB SWT 2.5 ms 17 .680000000 MHz
20 Offget 1.5 dB Marker| 1 [T1 ]
-4.54 dBm
|10 428200000 GH

g | ESWH WP WY ST FOYY A P AMJ\VMLWWJWL*M?

--30

I-40

|50

-—60.

70

-80

Center 2.437 GHz 2 MHz/ Span 20 MHz

Mode 9 : 6 dB Bandwidth Plot on 802.11n Channel 11

“RBW 100 kHz Delta 2 [T1 ]

*VBW 300 kHz 0.83 dB
Ref 20 dBm *Att 30 dB SWT 2.5 ms 17 .720000000 MHz
20 Offget 1.5 dB Marker| 1 [T1 ]
-5.60 dBm
|10 453160000 GH
1 PK
VAXH I D] 1.1 dBm . " . "

FVRVN LAV LSNP Y[ SN PO PPN SNV, OV O \,wdb«m;
4 \\

--30

I-40

-—-50.

--60

=70

-80
Center 2.462 GHz 2 MHz/ Span 20 MHz

Page 16 of 105 Version:1.0



IAC Report No.: 20130422FCC-C

3.1.6 Test Result of 99% Occupied Bandwidth

Test Mode : Mode 1, 2, 3 Temperature : 23°C"26°C
Test Engineer : [Hogan He Relative Humidity : |35%~60%
Channel| Freduency 1602010 Pass/Fail
(MHz) 99% Occupied Bandwidth (MHz)
01 2412 12.10 Pass
06 2437 12.10 Pass
11 2462 12.10 Pass

Mode 1 : 99% Occupied Bandwidth Plot on 802.11b Channel 01

“RBW 1 MHz Marker 1 [T1 ]

“VBW 3 MHz 9.67 dBm
Ref 20 dBm *Att 30 dB SWT 2.5 ms 2.413400000 GHz
20 Offset 1.5 dB OBW 12|.100000000 MHz

Temp 1| [T1 OBW]

L10 -1 dBm

1
A 4
2|.406100p00 GHz
/-/J\/F\ T 2| [T1 oBW
MAXH T emp L V]

lo T2

=2718 dBm
2|.418200000 GHz [LVL

——10

)
/ \

-80

Center 2.412 GHz 5 MHz/ Span 50 MHz
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Mode 2 : 99% Occupied Bandwidth Plot on 802.11b Channel 06

“RBW 1 MHz Marker 1 [T1 ]

“VBW 3 MHz 10.28 dBm

Ref 20 dBm *Att 30 dB SWT 2.5 ms 2.438400000 GHz

20 Offset 1. dB OBW 12|.100000p00 MHz
1 Temp 1| [T1 OB\]

l10 = _1l11 dBm

2|.431100000 GH

//‘ \ T 2| [T1 OBy -
AxHI S A T2 emp 2| [ 1

=1 67 aBm
/ \ 2[.443200000 GHz |LVL
+-10.
20 / \
| -30 / \

Mttt r N

|50

+-60

=70

-80

Center 2.437 GHz 5 MHz/ Span 50 MHz

Mode 3 : 99% Occupied Bandwidth Plot on 802.11b Channel 11

*RBW 1 MHz Marker 1 [T1 ]

*VBW 3 MHz 10.68 dBm

Ref 20 dBm “Att 30 dB SWT 2.5 ms 2.463400000 GHz

20 Offset 1.5 dB OBW 12|.100000000 MHz
1 Temp 1 [T1 OBW]

|10 X —0l76 dem

// \"\ 2|. 456100000 GHz

Temp 2| [T1 OBW]

Nz

7
=137 dBm
/ \ 2[- 468200000 GHz |LVL
-10 /
0 / \

A NP

—-60

70

-80

Center 2.462 GHz 5 MHz/ Span 50 MHz
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Test Mode : Mode 4, 5, 6 Temperature : 23°C"26°C
Test Engineer : [Hogan He Relative Humidity : |35%~60%
Channel| Freauency ezl Pass/Fail
(MHz) 99% Occupied Bandwidth (MHz)
01 2412 18.20 Pass
06 2437 18.20 Pass
11 2462 18.20 Pass

Mode 4 : 99% Occupied Bandwidth Plot on 802.11g Channel 01

“RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 8.66 dBm
Ref 20 dBm *Att 30 dB SWT 2.5 ms 2.418900000 GHz
20 Offget 1.5 dB OBW 18[.200000000 MHz
Temp 1| [T1 OBW]
10 1 2127 dem
N 2|.403000P00 GHz
g
72 Temp 2| [T1 OBW]
MAXH
o =020 dBm
/ ‘\ 2|.421200p00 GHz |LVL

. H
g

2\

--50

--60.

|-70

-80

Center 2.412 GHz 5 MHz/ Span 50 MHz
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Mode 5 : 99% Occupied Bandwidth Plot on 802.11g Channel 06

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 9.25 dBm

Ref 20 dBm “Att 30 dB SWT 2.5 ms 2.442000000 GHz

20 Offket 1.% dB OBW 18|.200000000 MHz

| Temp 1| [T1 OB\]

L10 150 dBm
;/-V Ny \ 2|.428000000 GHz
s T2 Temp 2| [T1 0B\]
= 0 OF6a—dBm

/ 2(.446200p00 GHz [LVL

l-10

L 20 \

| 20 Al 11

A W V‘V“MWM’\M

40

|-50

|-60

l-70

-80

Center 2.437 GHz 5 MHz/ Span 50 MHz

Mode 6 : 99% Occupied Bandwidth Plot on 802.11g Channel 11

“RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz 9.85 dBm
Ref 20 dBm “Att 30 dB SWT 2.5 ms 2.467400000 GHz
20 Offset 1. dB OBW 18|.200000Dp00 MHz
1 Temp 1| [T1 OBW]
| 10 - N, Q dBm
y{ \; 2| 453000p00 GHz
MAXA Temp 2| [T1 OBW]
-0 IT1O5 apm
/ 2[.471200000 GHz | LVL

-10

/ \

—-50

-60

--70

-80

Center 2.462 GHz 5 MHz/ Span 50 MHz
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Test Mode : Mode 7, 8, 9 Temperature : 23°C"26°C
Test Engineer : [Hogan He Relative Humidity : |35%~60%
Channel| Freauency ol Pass/Fail
(MHz) 99% Occupied Bandwidth (MHz)
01 2412 19.00 Pass
06 2437 18.90 Pass
11 2462 19.00 Pass

Mode 7 : 99% Occupied Bandwidth Plot on 802.11n Channel 01

*RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 8.63 dBm
Ref 20 dBm “Att 30 dB SWT 2.5 ms 2.419400000 GHz
20 Offset 1.5 dB OBW 19|.000000p00 MHz
Temp 1| [T1 OBW]

| 10 1 ols58 dBm

S ferm g 2|. 40260000 GHz
[EK T TRPTemp 2| [T1 OB/]
G |,

OS2 dBm
2421600000 GHz ||LVL

-—10.

/ \
W’A”’W - M

-—40.

—-50

-—60.

——70

-80

Center 2.412 GHz 5 MHz/ Span 50 MHz
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Mode 8 : 99% Occupied Bandwidth Plot on 802.11n Channel 06

“RBW 1 MHz Marker 1 [T1 ]

“VBW 3 MHz 9.79 dBm
Ref 20 dBm “Att 30 dB SWT 2.5 ms 2.442400000 GHz
20 Offget 1.5 dB OBW 18|-900000000 MHz

Temp 1| [T1 OBW]
2145 dBm

1
10 E—— Lt
S T uy 2[.427700p00 GHz
o Temp 2| [T1 OB\]

T ooc aplm
. 446600000 GHz [[LVL
--10
[~ W/ \Mnhm_\"\

N

--50.

--60

I-70

-80
Center 2.437 GHz 5 MHz/ Span 50 MHz

Mode 9 : 99% Occupied Bandwidth Plot on 802.11n Channel 11

*RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz 10.34 dBm
Ref 20 dBm *Att 30 dB SWT 2.5 ms 2.466900000 GHz
20 Offket 1.% dB OBW 19[.000000p00 MHz
1 Temp 1| [T1 OBW]
10 . 1165 dBm
A~
2[.452600000 GHz
1P T
i( \}—2Temp 2| [T1 oBy]
O ( H p e O ADIT
J 2[.471600p00 GHz ||LVL

L1 \

.iwfﬁ/——/‘w/ \JMMN&

| -40

--50

-—60.

—-70

-80

Center 2.462 GHz 5 MHz/ Span 50 MHz
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3.2 Output Power Measurement

3.2.1 Limit of Output Power
For systems using digital modulation in the 2400-2483.5MHz and 5725-5850MHz, the limit for peak
output power is 30dBm. If transmitting antenna of directional gain greater than 6dBi are used the peak
output power from the intentional radiator shall be reduced below the above stated value by the amount in
dB that the directional gain of the antenna exceeds 6 dBi. In case of point-to-point operation, the limit has

to be reduced by 1dB for every 3dB that the directional gain of the antenna exceeds 6dBi.

3.2.2 Measuring Instruments

See list of measuring instruments of this test report.

3.2.3 Test Procedures

1. The testing follows FCC KDB Publication No. 558074 D01 DTS Meas Guidance v03.
2. The RF output of EUT was connected to the power meter by RF cable. The
path loss was compensated to the results for each measurement.
3. Set to the maximum power setting and enable the EUT transmit continuously.
4. Measure the conducted output power by power meter with peak power sensor and record the results in

the test report.

3.2.4 Test Setup

g © | Power Sensar =3
G | BI'II-ID ||
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3.2.5 Test Result of Output Power

rarel Frequency 802.11b Max. Limits Pass/Fail
(MHz) Measured Output Power (dBm) (dBm)
01 2412 14.14 30 Pass
06 2437 14.54 30 Pass
11 2462 14.95 30 Pass
Channel | Frequency 802.11g Max. Limits Pass/Fail
(MHz) Measured Output Power (dBm) (dBm)
01 2412 10.81 30 Pass
06 2437 11.47 30 Pass
11 2462 11.87 30 Pass
Channel | Frequency 802.11n Max. Limits Pass/Fail
(MHz) Measured Output Power (dBm) (dBm)
01 2412 10.96 30 Pass
06 2437 11.51 30 Pass
11 2462 11.85 30 Pass
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3.3 Band Edges Measurement

3.3.1 Limit of Band Edges

In any 100 kHz bandwidth outside the intentional radiation frequency band, the radio frequency power
shall be at least 20 dB below the highest level of the radiated power. If the maximum peak conducted

output power procedure was used to demonstrate compliance to 15.247(b)(3) requirements, then the
peak output power measured in any 100 kHz bandwidth outside of the authorized frequency band shall
be attenuated by at least 20 dB relative to the maximum in-band peak PSD level in 100 kHz (i.e., 20
dBc).

3.3.2 Measuring Instruments

See list of measuring instruments of this test report.
3.3.3 Test Procedures

1. The testing follows the guidelines in ANSI C63.4-2003 and FCC KDB Publication No. 558074 D01
DTS Meas Guidance v03.

2. Conducted emission test: Set RBW = 100 KHz, VBW=300 KHz, Peak Detector. Unwanted Emissions
measured in any 100 kHz bandwidth outside of the authorized frequency band shall be attenuated by
at least 20 dB relative to the maximum in-band peak PSD level in 100 kHz, when maximum peak
conducted output power procedure is used. The attenuation is set to 30dB, when maximum
conducted output power procedure is used.

3. §15.247(d) specifies that in any 100 kHz bandwidth outside of the authorized frequency band, the
power shall be attenuated according to the following conditions: If the peak output power procedure is
used to measure the fundamental emission power to demonstrate compliance to 15.247(b)(3)
requirements, then the peak conducted output power measured within any 100 kHz outside the
authorized frequency band shall be attenuated by at least 20dB relative to the maximum measured
in-band peak PSD level.

4. Radiated emission test: Apply to band edge emissions that fall in the restricted bands listed in FCC
Section 15.205. The maximum permitted average field strength is listed in FCC Section 15.209. A
pre-amp is necessary for this measurement. For measurements peak radiated emission above 1 GHz,
set RBW = 1MHz, VBW = 1MHz, Sweep=Auto. For measurements average radiated emission above
1 GHz, set RBW = 1MHz, VBW = 10Hz, Sweep=Auto. If the emission is pulsed, modify the unit for
continuous operation; use the settings shown above, then correct the reading by subtracting the
peak-average correction factor, derived from the appropriate duty cycle calculation as in FCC Section

15.35(b) and (c)

Page 25 of 105 Version:1.0



IAC Report No.: 20130422FCC-C

3.3.4 Test Setup

Radiated Band Edges
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3.3.5 Test Result of Radiated Band Edges

Test Band : 802.11b
Test Channel 01
Frequency Level Over Limit Read |Antenna| Cable | Preamp
Limit Line Level Factor | Loss | Factor | Remark | Polarity
GHz dBuv/m dB dBuv/m | dBuv dB dB dB
2.39(802.11b) 61.32 -12.68 74 50.83 275 |61.32 24 Peak | Vertical
2.39(802.11b) 43.77 -10.23 54 33.28 275 | 43.77 24 Average | Vertical
2.39(802.11b) 62.11 -11.89 74 51.62 275 | 62.11 24 Peak |Horizontal
2.39(802.11b) 41.73 -12.27 54 31.24 275 | 41.73 24 Average |Horizontal
Test Band : 802.11b
Test Channel 11
Frequency Level Over Limit Read |[Antenna| Cable | Preamp
Limit Line Level Factor | Loss | Factor | Remark | Polarity
GHz dBuv/m dB dBuv/m | dBuv dB dB dB
2.4835(802.11b) 58.66 -15.34 74 47.38 27.6 7.68 24 Peak Vertical
2.4835(802.11b) 40.68 -13.32 54 294 27.6 7.68 24 Average | Vertical
2.4835(802.11b) 60.63 -13.37 74 49.35 27.6 7.68 24 Peak |Horizontal
2.4835(802.11b) 41.93 -12.07 54 30.65 27.6 7.68 24 Average | Horizontal
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Test Band : 802.11¢g
Test Channel 01
Frequency Level Over Limit Read |[Antenna| Cable | Preamp
Limit Line Level Factor | Loss | Factor | Remark | Polarity
GHz dBuv/m dB dBuv/m | dBuv dB dB dB
2.3884(802.119) 63.77 -10.23 74 53.28 27.5 6.99 24 Peak Vertical
2.3886(802.119) 43.8 -10.2 54 33.31 27.5 6.99 24 Average | Vertical
2.3883(802.11g) 62.85 -11.15 74 52.36 27.5 6.99 24 Peak |Horizontal
2.3886(802.119) 43.04 -10.96 54 32.55 27.5 6.99 24 Average | Horizontal
Test Band : 802.11¢g
Test Channel 11
Frequency Level Over Limit Read |[Antenna| Cable | Preamp
Limit Line Level Factor | Loss | Factor | Remark | Polarity
GHz dBuv/m dB dBuv/m | dBuv dB dB dB
2.4836(802.119) 57.64 | -16.36 74 46.36 27.6 7.68 24 Peak Vertical
2.4836(802.119) 38.68 | -15.32 54 27.4 27.6 7.68 24 Average | Vertical
2.4836(802.119) 61.1 -12.9 74 49.82 27.6 7.68 24 Peak |Horizontal
2.4836(802.119g) 40.71 -13.29 54 29.43 27.6 7.68 24 Average | Horizontal
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Test Band : 802.11n
Test Channel 01

Frequency Level Over Limit Read |Antenna| Cable | Preamp
Limit Line Level | Factor | Loss | Factor | Remark | Polarity
GHz dBuv/m dB dBuv/m | dBuv dB dB dB

2.3894(802.11n) 65.14 -8.86 74 54.65 27.5 6.99 24 Peak Vertical

(

2.3887(802.11n) 44.76 -9.24 54 34.27 27.5 6.99 24 Average | Vertical
(
(

2.3878(802.11n) | 42.33 | -11.67 o4 31.84 275 | 6.99 24 | Average |Horizontal

Test Band : 802.11n
Test Channel 11

Frequency Level Over Limit Read |Antenna| Cable | Preamp
Limit Line Level | Factor | Loss | Factor | Remark | Polarity
GHz dBuv/m dB dBuv/m | dBuv dB dB dB

2.4835(802.11n) 59.61 -14.39 74 48.33 27.6 7.68 24 Peak Vertical

2.4836(802.11n) 38.65 | -15.35 54 27.37 276 7.68 24 Average | Vertical

(

(
2.4836(802.11n) 60.11 -13.89 74 48.83 27.6 7.68 24 Peak |Horizontal
2.4835(802.11n) 42.36 | -11.64 54 31.08 27.6 7.68 24 Average | Horizontal
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3.3.6 Test Result of Conducted Band Edges

Test Mode : Mode 1 and 3 Temperature : 23°C"26°C
Test Band : 802.11b Relative Humidity : |35%~60%
Test Channel : 01 and 11 Test Engineer : Hogan He

Low Band Edge Plot on 802.11b Channel 01

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -45.75 dBm
Ref 20 dBm *Att 30 dB SWT 15 ms 2.400000000 GHz
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High Band Edge Plot on 802.11b Channel 11

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -45.88 dBm
Ref 20 dBm *Att 30 dB SWT 15 ms 2.483500000 GHz

20 Offset 1.5 dB
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Test Mode : Mode 4 and 6 Temperature : 23C726°C
Test Band : 802.11g Relative Humidity : 35%~60%
Test Channel : |01 and 11 Test Engineer : Hogan He

Low Band Edge Plot on 802.11g Channel 01

“RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -37.95 dBm
Ref 20 dBm *Att 30 dB SWT 15 ms 2.398830000 GHz
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High Band Edge Plot on 802.11g Channel 11
“RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -42 .57 dBm
Ref 20 dBm *Att 30 dB SWT 15 ms 2.484540000 GHz
20 Offget 1.5 dB
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Test Mode : Mode 7 and 9 Temperature : 23C726°C
Test Band : 802.11n Relative Humidity : 35%~60%
Test Channel : |01 and 11 Test Engineer : Hogan He

Low Band Edge Plot on 802.11n Channel 01

“RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -38.46 dBm
Ref 20 dBm *Att 30 dB SWT 15 ms 2.396670000 GHz
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High Band Edge Plot on 802.11n Channel 11
*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -43.65 dBm
Ref 20 dBm *“Att 30 dB SWT 15 ms 2.483500000 GHz
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3.4 Spurious Emission Measurement
3.4.1 Limit of Spurious Emission Measurement

All harmonics/spurs must be at least 20 dB down from the highest emission level within the authorized
band.

3.4.2 Measuring Instruments

See list of measuring instruments of this test report.

3.4.3 Test Procedure

1. The transmitter output was connected to the spectrum analyzer via a low lose cable.
2. Set RBW = 100 kHz, Video bandwidth (VBW) = RBW, scan up through 10th harmonic. All

harmonics/spurs must be at least 20 dB down from the highest emission level within the authorized
band as measured with a 100 kHz RBW.

3.4.4 Test Setup

[ )%
©
2%

EUT Spectrum Analyzer

Page 33 of 105 Version:1.0



IAC Report No.: 20130422FCC-C

3.45 Test Result

Test Mode : Mode 1 Temperature : 23°C"26°C
Test Band : 802.11b Relative Humidity : |35%~60%
Test Channel : |01 Test Engineer : Hogan He

Conducted Spurious Emission Plot between 9 kHz ~ 3 GHz

*RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -47 .66 dBm
Ref 20 dBm *Att 30 dB SWT 300 ms 2.832000504 GHz
20 Offgset 1.5 dB
L10 | A
1 Pl
MAXH Lo
LVL
| -10
D1 -15.993 dBm
--20
--30
|--40
J 1
B AL A AL PR PI WU P TN VT ST | U VRVRISR NV R DPIXY ¥ P o waAnh pad
60
-70
-80
Start 9 kHz 299.9991 MHz/ Stop 3 GHz

Conducted Spurious Emission Plot between 1 GHz ~ 25 GHz

“RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -40.81 dBm
Ref 20 dBm “Att 30 dB SWT 2.4 s 24_184000000 GHz

20 Offget 1.5 dB
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Test Mode : Mode 2 Temperature : 23°C"26°C
Test Band : 802.11b Relative Humidity : |35%~60%
Test Channel : |06 Test Engineer : Hogan He

Conducted Spurious Emission Plot between 9 kHz ~ 3 GHz

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -45_25 dBm
Ref 20 dBm *Att 30 dB SWT 300 ms 696.006912000 MHz
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Conducted Spurious Emission Plot between 1 GHz ~ 25 GHz

*RBW 100 kHz Marker 1 [T1 ]

“VBW 300 kHz -40.89 dBm
Ref 20 dBm *Att 30 dB SWT 2.4 s 24.088000000 GHz
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Test Mode : Mode 3 Temperature : 23°C"26°C
Test Band : 802.11b Relative Humidity : |35%~60%
Test Channel : |11 Test Engineer : Hogan He

Conducted Spurious Emission Plot between 9 kHz ~ 3 GHz

“RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -45.36 dBm
Ref 20 dBm “Att 30 dB SWT 300 ms 720.006840000 MHz
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Conducted Spurious Emission Plot between 1 GHz ~ 25 GHz

“RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -41.05 dBm
Ref 20 dBm “Att 30 dB SWT 2.4 s 24_568000000 GHz
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Test Mode : Mode 4 Temperature : 23°C"26°C
Test Band : 802.11g Relative Humidity : |35%~60%
Test Channel : |01 Test Engineer : Hogan He

Conducted Spurious Emission Plot between 9 kHz ~ 3 GHz

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -47 .89 dBm
Ref 20 dBm *Att 30 dB SWT 300 ms 1.812003564 GHz
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Conducted Spurious Emission Plot between 1 GHz ~ 25 GHz

“RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -40.68 dBm
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Test Mode : Mode 5 Temperature : 23°C"26°C
Test Band : 802.11g Relative Humidity : |35%~60%
Test Channel : |06 Test Engineer : Hogan He

Conducted Spurious Emission Plot between 9 kHz ~ 3 GHz

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -48.42 dBm
Ref 20 dBm “Att 30 dB SWT 300 ms 738.006786000 MHz
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Conducted Spurious Emission Plot between 1 GHz ~ 25 GHz

“RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -40.58 dBm
Ref 20 dBm “Att 30 dB SWT 2.4 s 24_664000000 GHz
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Test Mode : Mode 6 Temperature : 23°C"26°C
Test Band : 802.11g Relative Humidity : |35%~60%
Test Channel : |11 Test Engineer : Hogan He

Conducted Spurious Emission Plot between 9 kHz ~ 3 GHz

*RBW 100 kHz Marker 1 [T1 7]

*VBW 300 kHz -47 .93 dBm
Ref 20 dBm “Att 30 dB SWT 300 ms 2.382001854 GHz
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Conducted Spurious Emission Plot between 1 GHz ~ 25 GHz

“RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -41.10 dBm
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Test Mode : Mode 7 Temperature : 23°C"26°C
Test Band : 802.11n Relative Humidity : |35%~60%
Test Channel : |01 Test Engineer : Hogan He

Conducted Spurious Emission Plot between 9 kHz ~ 3 GHz

“RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -48.22 dBm
Ref 20 dBm “Att 30 dB SWT 300 ms 2.208002376 GHz
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Conducted Spurious Emission Plot between 1 GHz ~ 25 GHz

*RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -40.53 dBm
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Test Mode : Mode 8 Temperature : 23°C"26°C
Test Band : 802.11n Relative Humidity : |35%~60%
Test Channel : |06 Test Engineer : Hogan He

Conducted Spurious Emission Plot between 9 kHz ~ 3 GHz

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -48.20 dBm
Ref 20 dBm “Att 30 dB SWT 300 ms 2.028002916 GHz
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Conducted Spurious Emission Plot between 1 GHz ~ 25 GHz

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -41.02 dBm
Ref 20 dBm *Att 30 dB SWT 2.4 s 24 .232000000 GHz
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Test Mode : Mode 9 Temperature : 23°C"26°C
Test Band : 802.11n Relative Humidity : |35%~60%
Test Channel : |11 Test Engineer : Hogan He

Conducted Spurious Emission Plot between 9 kHz ~ 3 GHz

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -47 .26 dBm
Ref 20 dBm *Att 30 dB SWT 300 ms 1.710003870 GHz
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Conducted Spurious Emission Plot between 1 GHz ~ 25 GHz

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -40.77 dBm
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3.5 Power Spectral Density Measurement

3.5.1 Limit of Power Spectral Density
The peak power spectral density shall not be greater than 8dBm in any 3 kHz band at any time interval of

continuous transmission.

3.5.2 Measuring Instruments

See list of measuring instruments of this test report.

3.5.3 Test Procedures

1. The test follows FCC KDB Publication No. 558074 D01 DTS Meas Guidance v03.

2. Use this procedure when the maximum peak conducted output power in the fundamental
emission is used to demonstrate compliance.

3. Set the span to 1.5 times the DTS channel bandwidth.
4. Set the RBW to: 3 kHz < RBW < 10 kHz.

5. Set the VBW = 3 x RBW.

6. Detector = peak.

7. Sweep time = auto couple

8. Trace mode = max hold.

9. Allow trace to fully stabilize.

1

0. Use the peak marker function to determine the maximum amplitude level.

3.5.4 Test Setup
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)
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EUT Spectrum Analyzer
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3.5.,5 Test Result of Power Spectral Density

Test Mode : Mode 1, 2, 3 Temperature : 23°C"26°C
Test Engineer : [Hogan He Relative Humidity : |35%~60%
rarel Frequency 802.11b Max. Limits Ee |
(MHz) Measured PSD (dBm) (dBm)
01 2412 -7.35 8 Pass
06 2437 -8.61 8 Pass
1" 2462 -8.43 8 Pass

Mode 1 : PSD Plot on 802.11b Channel 01

*RBW 3 kHz Marker 1 [T1 ]
“VBW 10 kHz -7.35 dBm
Ref 20 dBm *Att 30 dB “SWT 1.75 s 2.413023000 GHz
20 Offset 1.5 dB
L 10 [A]
1 P
VAXHIR IS
1 LVL
l _10 T AUI I
P i il h WW
o M R

Y A,

--50

<

-—60

-—70.

-80

Center 2.412 GHz 1.55 MHz/ Span 15.5 MHz

Page 44 of 105 Version:1.0



IAC Report No.: 20130422FCC-C

Mode 2 : PSD Plot on 802.11b Channel 06

“RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -8.61 dBm
Ref 20 dBm *Att 30 dB *SWT 1.75 s 2.437837000 GHz
20 Offget 1.5 dB
10
1 PK|
VAXHI I
LV
1
™ 'VW ' LA
oo | )
MA‘\j, “ \klrﬂb
AT a
f'_'aviv
| 50
| -60
70
-80
Center 2.437 GHz 1.55 MHz/ Span 15.5 MHz
Mode 3 : PSD Plot on 802.11b Channel 11
“RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -8.43 dBm
Ref 20 dBm *Att 30 dB *SWT 1.75 s 2.465007000 GHz
20 Offget 1.5 dB
10
1 P
MAXH N IS
1l LVL
| _10 N A (P
o ‘\ B DLW
i ™

LAY W

-60

-80

Center 2.462 GHz 1.55 MHz/ Span 15.5 MHz
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Test Mode : Mode 4, 5, 6 Temperature : 231C"26°C
Test Engineer : |Hogan He Relative Humidity : |35%~60%
Channel Frequency 802.11g Max. Limits BNl
(MHz) Measured PSD (dBm) (dBm)
01 2412 -13.91 8 Pass
06 2437 -14.15 8 Pass
1" 2462 12.77 8 Pass
Mode 4 : PSD Plot on 802.11g Channel 01
*RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -13.91 dBm
Ref 10 dBm *Att 30 dB SWT 2.8 s 2.417379960 GHz
10 Offset 1.5 dB
[}
1 P
MAXH | 10 .
_TAMMMN ol [l ptpia eyl
| 20 I \l
50 fr
L-70
80
-90
Center 2.412 GHz 2.514 MHz/ Span 25.14 MHz
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Mode 5 : PSD Plot on 802.11g Channel 06

*RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -14.15 dBm
Ref 10 dBm *Att 30 dB SWT 2.8 s 2.444843680 GHz
10 Offset 1.% dB
Lo
1 P
IMAXH|
L -10 T
il Al
nmmmwwmmu T
| 30 I‘ \‘
/MW A\‘«
--50
-—70
-80
-90
Center 2.437 GHz 2.514 MHz/ Span 25.14 MHz
Mode 6 : PSD Plot on 802.11g Channel 11
“RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -12.77 dBm
Ref 10 dBm *Att 30 dB SWT 2.8 s 2.468888360 GHz
10 Offset 1.5 dB
o
1 P
VAXH I 1
A g i ot
—-30
| _40 I

——70.

——80

-90

Center 2.462 GHz 2.514 MHz/ Span 25.14 MHz
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Test Mode : Mode 7, 8, 9 Temperature : 23°C"26°C
Test Engineer : |Hogan He Relative Humidity : |35%~60%
Channel Frequency 802.11n Max. Limits BNl
(MHz) Measured PSD (dBm) (dBm)
01 2412 -13.88 8 Pass
06 2437 -13.66 8 Pass
11 2462 -13.45 8 Pass

Mode 7 : PSD Plot on 802.11n Channel 01

*RBW 3 kHz Marker 1 [T1 ]

*VBW 10 kHz -13.88 dBm
Ref 10 dBm *Att 30 dB SWT 2.8 s 2.419491720 GHz
10 Offset 1.% dB
Lo [ A

-10

]memwwu mmww«ww |

| -40

=

X
_Ar’”j

=70

—-80

-90

Center 2.412 GHz 2.514 MHz/ Span 25.14 MHz
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Mode 8 : PSD Plot on 802.11n Channel 06

*RBW 3 kHz Marker 1 [T1 ]
“VBW 10 kHz -13.66 dBm
Ref 10 dBm *Att 30 dB SWT 2.8 s 2.441977720 GHz
10 Offset 1.% dB
Lo
1 PK|
VAXH I S
bl e A A o
20 LM-n
30 L
| _40 ,rﬂ \‘\\
| 50 f] \
\W/ W
| -70
--80
-90
Center 2.437 GHz 2.514 MHz/ Span 25.14 MHz
Mode 9 : PSD Plot on 802.11n Channel 11
*RBW 3 kHz Marker 1 [T1 ]
*VBW 10 kHz -13.45 dBm
Ref 10 dBm *Att 30 dB SWT 2.8 s 2.468888360 GHz
10 Offset 1.5 dB
Lo
1 P
MAXH|

| -10 1

wawwmmwhwwwwmwmmt
B/, |

-—70.

—-80

-90

Center 2.462 GHz 2.514 MHz/ Span 25.14 MHz
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3.6 AC Conducted Emission Measurement

3.6.1 Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies within the

band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Frequency of Emission Conducted Limit (dBuV)
(MHz) Quasi-Peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.6.2 Measuring Instruments

See list of measuring instruments of this test report.

3.6.3 Test Procedures

1. The testing follows the guidelines in ANSI C63.4-2003.
2. The EUT was placed 0.4 meter from the conducting wall of the shielding room, and it was kept at least

80 centimeters from any other grounded conducting surface.

3. Connect EUT to the power mains through a line impedance stabilization network (LISN).

4. All the support units are connecting to the other LISN.

5. The LISN provides 50 ohm coupling impedance for the measuring instrument.

6. The FCC states that a 50 ohm, 50 microhenry LISN should be used.

7. Both sides of AC line were checked for maximum conducted interference.

8. The frequency range from 150 kHz to 30 MHz was searched.

9. Set the test-receiver system to Peak Detect Function and specified bandwidth (RBW=9Hz and
VBW=30kHz) with Maximum Hold Mode for QP limit measurement.

10.Set the test-receiver system to Average Detect Function and specified bandwidth (RBW=9kHz and
VBW=30kHz) with Maximum Hold Mode for QP limit measurement.
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3.6.4 Test Setup

Beference Plane ?
Test Receivar \\‘Aa")
i Alem
B F,‘;
[12dBuV] | | EUT i
Mg OOO ~Load T

- ooo L |

N d
\ LISN@ EP LISN

/. ;’z’;’.—’x’fﬁ<
LISN
Ground Plans

//_H
~=
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3.6.5 Test Result of AC Conducted Emission
Test Voltage:120V/60Hz

Test mode 1: GSM 850 Idle + WLAN Link (2.4G) + Bluetooth Link +Bluetooth earphone + Earphone +

Adapter+ Battery +Neutral

Level (dBu\)
80 l
~]
e FCC PART 150 OP CE
e
e |
"—-\.\_\_L_. [
LE““--..‘_H_ ] FCC PART 15 AV CE
. |
40
1
uﬂ.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : 966 CHAMBER
Corad ifion : FCC PART 15 C QP CE ENV2i6 NEW NEUTRAL
¢ REBW.000 H: VEW:30.000K = SWTifuute
et 1 GSM PHONE
moda : GSI 850 idle +wifi link + BT link
L& & ]
Antenna Fead Preamp Cable Limit ver  A/Pos  T/Fos
Freq Factor Lewel Lewvel Factor Loss Line Limit Femark
MHz dB/m dBuV/m dBuV dB dE dBuv/m dB cm deg
1 0.28 10.06 Z0.40 10.32 0.00 0.0z 60.85 =40.45 200 0 Pealk
2 0.55 9.77 29.87 15.88 0.00 0.02 56.00 -26.33 200 0 Feak
3 0.88 9.72 21.20 11.46 o.00 0.02 5&6.00 -34.80 Zoo 0 Peak
4 2.40 9.55 20.34 10.77 0.00 0.02 56.00 -35.66 200 0 Peak
5 4,55 9.66 I8.38 18.69 o.00 0.03 56.00 =-27.62 Z0oo 0 FPeak
[ 14,99 9.83 30.8%4 20.97 0.00 0.04 60.00 -29.18 200 0 Peak
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Test mode 1: GSM 850 Idle + WLAN Link (2.4G) + Bluetooth Link +Bluetooth earphone + Earphone +

Adapter+ Battery + Line

Lewvel (dBu
80 {dBu\)
._\_-\.‘“-\-:
e~ ! FCC PART 15  OP CE
- T |
T FCC PART 15 0 AV CE
--\"1.\_\_\_- . s
~ |
40

l]Iil.'li‘r 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : 966 CHAMRER
Cond itdon : FOC PART 15 C QP CE ENV2i6 NEW LINE
: REW. 000 KH: VEW:30.000KH: SWTrfto
erdt : GSM PHONE
mrode : GSI 850 adle +wifilink+ BT Tink
FLETL & !
Antenna Fead Preamp <Cable Limit Cver A/Pos  T/Fos
Freg Factor Lewvel Lewvel Factor Loss Lins Limit Femark
MHz dBE/m dBuV/m dBuVv dB dE dBuV/m dB cm deg
1 0.33 9.66 23.06 13.38 0.00 0.0z 59.44 -36.38 Z0oo 0 Pealk
2 0.55 9.69 35.38 25.67 0.00 0.0z 56.00 -20.62 200 0 Peak
3 1.47 9.66 22.35 1Z.68 0.00 0.01 56.00 =-33.65 200 0 Peak
4 3.60 9.67 24.34 14.61 0.00 0.06 56.00 -31.66 200 0 Peak
5 4,60 9.69 26.45 16.74 0.00 0.02 56.00 =-29.55 Z0o 0 Peak
& 14,859 9.82 31.30 21.44 0.00 0.04 60.00 -25.70 200 0 Peak
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Test mode 2: GSM 1900 Idle + WLAN Link (2.4G) + Bluetooth Link +Bluetooth earphone + Earphone+

Adapter+ Battery + Neutral

Level (dBul)
80 l
—
T FCC PART 15 0 QP CE
~l_ FCC PART 15 ¢ AV CE
-\-\-H"-a-._ 3 5| b
12 2
40 | |
Ih 1l | | | |
|I || (I
| |
l]l].i'.:I 0.5 1 2 5 10 20 30
Frequency (MHz)
Sita : D66 CHAMRFR
Covnd ifiomn : FOC PART 15 C QP CE ENV216 NEW NEUTRAL
: REW:2.000KHe VEW:30.000KH: SWT:fnuto
auaf : GSN PHONE
e odde : GSM 1900 &fle +edfi link+ BT Link
R .
hntenna Read Preamp Cable Limit rrer AfPo=  T/Pos
Freqg Factor Lewvel Lewvel Factor Loss Line Limit Femark
MHz dE/m dBEuV/m dBuV dE dE dBuV/m dBb [ deg
1 1.04 9.67 41.91 32.22 0.00 0.02 5&.00 -14.09 200 0 Peak
2 1.24 9.564 42.27 32.61 o.oo 0.02 56&6.00 =-13.73 j=quln} 0 Pealk
3 1.59 9.57 42.77 33.19 0.00 0.01 56.00 -13.23 200 0 Peak
4 4.34 9.65 44.15 34.46 0.oo0 0.04 5&.00 -11.85 200 0 Pealk
= 4,77 9.66 44.50 34.82 0.00 0.02 5&.00 -11.50 200 0 Peak
& 14.36 9.82 46.13 36.23 o.oo 0.0 &0.00 -13.87 200 0 Pealk
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Test mode 2: GSM 1900 Idle + WLAN Link (2.4G) + Bluetooth Link +Bluetooth earphone + Earphone+
Adapter+ Battery + Line

gp LEVe! (€BUV)

FCC PART 15 C QP CE

FCC PART 15 O AV CE

40

0.15 0.5 1 2 5 10 20 30
Frequency {(MHz)
Site : 266 CHAMRFER
Condition : FOC PART 15 © QP CE ENV216 NEW LINE
: REW:9. 000 = VEW:30.000KH: SWT:futo
et : GSM PHONE
mode ¢ GSI 1900 idle +avifi link+ BT link
LT & !
Antenna Fead Preamp Cable Limit yer  AfPos  T/Fos
Fregq Factor Lewvel Lewvel Factor Lo=s Line Limit Femark
MH= dB/m dBuV/m dBuV dB dBE dBuV/m dB crm deg
1 0.16 9.39 43.23 33.83 0.00 0.01 65.69 =-22.46 200 0 Peak
2 0.19 9.58 40.8%2 31.29 0.00 0.01 64.06 -23.17 200 0 Peak
3 0.55 9.69 44.40 34.69 0.o00 0.02 56.00 =-11.60 zoo 0 Peak
ks 1.63 9.85 40.85 31.1% 0.00 0.01 56.00 -15.15 200 0 Peak
5 4.87 9.69 4Z.08 3z2.38 0.o00 0.01 56.00 =-13.92 zoo 0 Peak
& 14.75 9.81 49.85 39.79 0.00 0.05 60,00 -10.35 200 0 Peak
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Test mode 3: WCDMA Band Il Idle + WLAN Link (2.4G) + Bluetooth Link +Bluetooth earphone

+Earphone+ Adapter+ Battery + Neutral

Lewel {dBu\)
B0 {
_H"“-\-l
T FCC PART 15 C QP CE
e 1
~{_ |
_"""H-___L\H | |
-\-\‘---“"'\-\. FCC PART 15 0 AV CE
- - 5| o
f i 1 o
4“ | | U | I| i
1 .| ||I I 1 i .Il | [ Wl
, 0T TH T |
l]III.'IE 0.5 1 2 5 10 20 30
Frequency {(MHz)
Sipe : 966 CHAMRER
Corud ition : FOC PART 15 © QP CE ENV2i6 NEW NEUTRAL
: REWS.000EH: VEW:S0.000KHe SWTrfnits
et : GSM PHONE
moda : WCDHA 1900 idle +vwifi link+ BT link
FLaT o !
Antenna Fead Preamp Cable Limit rver  A/Pos T/Pos
Freg Factor Lewvel Level Factor Loss Line Limit Remarlk
MH= dB/m dBuV/m dBuv dB dBE dBuV/m dB cm deg
1 0.16 9.29 40.22 30.92 0.00 0.01 65.69 =25.47 200 0 Peak
Z 1.00 9.68 42.62 32.92 0.o0 0.02 56.00 -13.38 200 0 Peak
3 1.59 9.57 43.94 34.36 0.00 0.01 56.00 =-12.06 zZ0oo 0 Peak
4 Z.089 9.53 42.14 32.60 0.0o0 0.01 56.00 -13.86 z00 0 Peak
5 4.43 9.65 45.10 35.41 0.00 0.04 56.00 =10.90 zZoo 0 Peak
& 14.36 9.82 46.68 36.76 0.00 0.08 60,00 -13.32 200 0 Peak
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Test mode 3: WCDMA Band Il Idle + WLAN Link (2.4G) + Bluetooth Link +Bluetooth earphone

+Earphone+ Adapter+ Battery + Line
80 Level {dBuv)

FCCPART 15 0 OP CE

FCC PART 15 C AV CE

0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : 6b6 CHAMBER
Cond ifion ¢ FCC PART 15 C QP CE ENVZi16 NEW LINE
: REW:D.000 H: VEW:30.000KHs SWTréuuto
=1 : GSM PHONE
m oda : WCDMA 1900 idle +awifi link + BT Tink
LT & !
Antenns Fead Preamp Cable Limit yer AfPo=  T/Pos
Freg Factor Lewvel Level Factor Lo=ss Line= Limit Remark
MHz dE/m dBuV/m dBuv dB dE dBuV/m dB cm deg
1 0.15 9.38 43.23 33.084 0.00 0.01 ©5.78 -22.55 Z0oo 0 Peak
2 0.55 9.69 44,53 34.82 0.00 0.02 56.00 -11.47 zoo 0 Peak
3 1.59 9.66 40.53 30.86 0.00 0.01 5&.00 -15.47 Z0oo 0 Peak
4 z.02 0.64 39.41 29.76 0.00 0.01 56.00 -16.59 zoo 0 Peak
5 4,43 9.6 43.97 34.25 0.00 0.04 5&6.00 -12.03 Z0oo 0 Peak
& 14.36 0.80 48.94 39.06 0.00 0.08 60.00 -11.086 eAulu} 0 Peak
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Test mode 4: WCDMA Band V Idle + WLAN Link (2.4G) + Bluetooth Link +Bluetooth earphone

+Earphone+ Adapter+ Battery + Neutral

Lewvel (dBu\)
80 {
.h_\_‘_“ﬂ_:
T FCC PART 15 0 OP CE
—— 1
T |
H'-L._\_\_ [
H‘-"“m FCC PART 15 0 AV CE
- i
. |
3 4
a0 4
| i I | Iy
(1A
I | L4l [ [ A
| I I |
l]III.'IE 0.5 1 2 5 10 20 30
Frequency (MHz)
Sie : 966 CHAMRER
Condition : FOC PART 156 © QP CE ENV216 NEW NEUTRAL
: RBW:2.000 He VEW:30.000KHe SWTrinto
et : GSM PHONE
moda : WCDMA 850 idle +wifilink+ BT link
LT & [
Antenna Fead Preamp Cable Limit yer  AfPos  T/Pos
Fregq Factor Lewvel Level Factor Loss Line Limit Femar k
MH= dBE/m dBuV/m dBuV dB dE dBuV/m dB o deg
1 0.19 10.10 37.50 Z27.39 o.0o0 0.01 63.89 =-26.39 200 0O Peak
2 0.55 9.77 39.00 29.21 0.00 0.02 56.00 -17.00 200 0 Peak
3 1.19 9.64 42.3Z 3IZ2.66 0.o0 0.0Z 56.00 =-13.68 zoo 0 FPeak
ks 2.24 9.54 42.14 32.58 0.00 0.02 56.00 -13.86 200 0 Peak
5 T.65 9.68 3B8.3Z Z8.51 0.o00 0.13 &0.00 =-21.68 zOoo 0 FPeak
& 14.44 9.82 47.01 37.12 0.00 0.07 60.00 -12.99 200 0 Peak
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Test mode 4: WCDMA Band V Idle + WLAN Link (2.4G) + Bluetooth Link +Bluetooth earphone
+Earphone+ Adapter+ Battery + Line

Lewvel (dBu)
B0 {
-\"‘"--_\_;
T FCC PART 15 C OP CE
S 1
L |
""'"H-..__LH I I !
““-HH__ FCC PART 154 AV CE

40

l]Il.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : B66 CHAMBER
Cond ifdon ¢ FOC PART 15 C QP CE ENV2it NEW LINE
: REW:D.000FH= VEW:30.000 He SWTriuts
ek : GSEM PHONE
moda : WCDEA B850 adle +awifilink + BT link
PR &0 & H
Antenna Fead Preamwp Cable Limit rer AfPo=  T/FPos
Freg Factor Level Level Factor Loss Line Limit Retark
MH= dB/m dBuvV/m dBuv dB dBE dBuv/m dB crm deg
1 0.16 9.40 43.88 34.47 0.00 0.01 65.65 =-21.77 quln] 0 Peak
Z 0.54 9.69 44.53 34.862 0.00 0.02 S56.00 -11.47 200 0 Peak
3 1.30 9.67 39.85 30.16 0.00 0.0 56.00 =-16.15 Zoo 0 FPeak
4 1.64 9.65 41.38 31.72 0.00 0.01 S56.00 -14.62 Zaa 0 Peak
5 4,43 9.68 44.04 34.32 0.00 0.04 56.00 -11.96 Zoo 0 FPeak
& 14.36 9.80 49.37 39.49 0.00 0.05 60,00 -10.63 Zoa 0 Peak
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3.7 Radiated Emission Measurement

3.7.1 Limit of Radiated Emission

Radiated emissions which fall in the restricted bands must also comply with the FCC section 15.209 limits

as below.
Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30 -88 100 3
88 - 216 150 3
216 - 960 200 3
Above 960 500 3

3.7.2 Measuring Instruments

See list of measuring instruments of this test report.

3.7.3 Test Procedures

1. The testing follows the guidelines in FCC KDB Publication No. 558074 D01 DTS Measurement
Guidance v03.

2. Use the following spectrum analyzer settings:
(1) Span = wide enough to fully capture the emission being measured; RBW =1 MHz for f > 1

GHz, 100 kHz for f < 1 GHz; VBW > RBW; Sweep = auto; Detector function = peak; Trace =
max hold.
(2) Above 18 GHz shall be extrapolated to the specified distance using an extrapolation factor
of 20 dB/decade from 3m to 1m.
Distance extrapolation factor = 20 log (specific distance [3m] / test distance [1m]) (dB)

3. Follow the guidelines in ANSI C63.4-2003 with respect to maximizing the emission by rotating
the EUT, measuring the emission for three EUT orthogonal planes, and adjusting the
measurement antenna height and polarization. A pre-amp and a high pass filter are used for

this test in order to get the good signal level.
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3.7.4 Test Setup

9kHz~30MHz
R Jm -
Wom-Comdhacind EUT
Tabils L 1 &
B80ecm lm
% Fully Soldered Ground Plane TO Controller
Test ToReceir & —
Fecaiver
30MHz~1GHz
J -
. y
Imtod4m
il v ] ]:I

Antennz height can be
moved from 1m to4m,

—_ Antennz znd turntzblz
distznce 3m 7

Kon-Conductad
Tabls | ———
Blcm

TO Controller

I_%I Fully Soldered Ground Plans
To Receiver

Antennz Mast s —
Dipaleme.J.ntar:.L A -

Tast
Raceiver
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Above 1GHz
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3.7.5 Radiated Emission Measurement Results (9kHz ~ 30MHz)

Test Engineer : |Hogan. He Temperature : 23°C"26°C
Relative Humidity : |35%~60%

Frequency Reading Factor(dB) Result Limit Margin -
Polarization
(MHz) (dBu V/m) Corr. (dBu V/m) | (dBu V/m) (dB)
1.504 41.03 14.85 55.88 64.06 -8.18 Horizontal
1.504 40.08 14.85 54.93 64.06 -9.13 Vertical
Notes:

1 > No emission found between lowest internal or generated frequency to 30MHz.
2 > Laboratory's Information :
Prepared By : Accurate Technology Co., Ltd
Address: F1, Bldg. A, Changyuan New Meterial Port, Keyuan Rd., Science & Industry Park
Nanshan District, Shenzhen 518057, P.R. China
Company Registration Number : 752051
Date of Receipt : 2013.04.27
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Radiated Emission Plot between 9 kHz ~ 30MHz (Horizontal)

@ RBW 200 H=
MT 10 ms

Att 10 dB AUTO PREAMP OFF

dBuv

100 kH=z 1 MH= 10 MH=
Jm
K&"x |
1 PK -
MAXH T
e,
h‘\"‘--\.\_\_\x\
RH‘*-K
H“'H.
| ‘\‘.\\I

&0

_!:.: *,lu : l Ml - WAJJ'%

L3 J‘N’W i anat 9 V2 R I

|

9 kH= 30 MH=
Date: 27.APR.2013 12:21:43 x

Radiated Emission Plot between 9 kHz ~ 30MHz (Vertical)

@ EBW 200 H=z
MT 10 ms

att 10 dB AUTCO PREAMP OFF

dBpv | ;-

30 100 kH= 1 MH= 10 MH=
/m | By Y
120 [
""-\-.\_Hk\
| L
1 PK [F110 — 4
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MAXH | e
- \H-H""--\.
100 H-\"‘-\-\.\_\
| P
"
=]
Lao
_l.'l-- R‘M
70 =
H“""‘-\.\_‘J
=3

9 kH= 30 MH=z

ate: 27.APR.2013 12:26:32 Y
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3.7.6 Radiated Emission Measurement Results (30MHz-18GHz)

Test Channel : 01 Test Mode Mode 1
Test Band : 802.11b Test Engineer : |Guo-Zheng Li

Radiated Emission 30MHz-1GHz Vertical

Lewvel (dBuWVim)
100

FCOCLASS C
50 1 1 L -1I|[

Fl ; 1 i

Ha &

30 50 100 200 500 1000
Fregquency (MHz)
Site : W56 CHAMRFER
Condition » FOC CLASS C 3m 2011 HL562 PERTICAL
: REW:120.000KHe VEW:300. 000K He SWTrfake
et : GSM MOBILE PHONE
mrode : B CH1
IFLEFTL & H
Antenna Pead Preamp Cakle Limit rwver AfPos  T/Pos
Freg Factor Lewvel Lewvel Factor Loss Line Limitc Remark
HHz dE/m dBuV/m dEuV dE dB dBuV/m B cIn deg
1 37.15 15.49 37.66 48.15 27.07 1.09 40,00 -2.34 200 0 Peak
& 3v.15 15.49 31.858 4£.37 Z°7.07 1.09 40,00 -8.12 104 153 QF
3 153.74 T.44 35,90 53.16 Z6.78 2.08 43,50 <=7.,60 104 124 QF
4 153.74 T.44 35.90 53.16 26.75 2.08 43.50 -=7.60 104 124 QF
5 157.01 7.41 38.41 5§5.70 26.83 2.131 43.50 =5.09 200 0 Peak
6 157.01 7.41 38.00 55.29 26.83 Z2.13 43.50 -5.50 104 253 QP
7 159.78 T.3% 36.1% 55.56 Z6.8%9 Z.13 43.50 -5.31 Z00 0O Peak
8 150,78 7.39 36,25 E52.62 26,89 2.13% 43,50 -7.25 104 179 Qp
9 274.1% 10.16 35.1% 48.74 :Z6.39 £Z.08 46.00 -10.351 200 0 Peak
10 552.88 16.24 39,18 46.67 27.64 3.91 46.00 =6.82 200 0 Peak
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Radiated Emission 1GHz-18GHz Vertical

Lewel (dBulim)
100
FCC CLASS C PK
N FCC CLASS C AV
&
50 ' 5] B
3 4
0 1000 15000 2000 5000 10000 18000
Frequency (MHz)
Site : 966 CHAMEFR
Coradifion : FOC CLASS C PK Om HFMWWG VERTICAL
: REW:1000.000KH: VEW:1000.000KH: SWT:fdo
i : GSN MOBILE PHONE
me ol : B CHI
FFLETL & .
Antenna Fead Preamp ©Cable Limit rver  AfPos  T/Pos
Freq Factor Lewvel Lewvel Factor Loss Line Limit Femark
MHz dBE/m dBuV/m dBuV B dE dBEuV/m db =1} deg
1 1109.66 23.71 34.16 41.92 34.53 3.06 74.00 -39.84 200 0 Peak
2 2414.67 27.60 51.42Z 54.18 34.79 4.43 7T4.00 -ZZ.58 Z0oo 0 Feak
3 3415.79 30.45 43.22 41.85 34.99 5.91 74.00 -30.78 200 0 Peak
4 iggl1.z26 31.57 43.89 41.64 35.10 5.78 7T4.00 =-30.11 200 0 Pealk
E 4818.02 32.31 47.10 43.35 35.44 6.88 74.00 -26.90 200 0 Peak
& T650.8% 35.57 46.93 3I6.83 34.08 B.&1 7T4.00 =-27.07 200 0 Pealk

Remark: Marker #2 is Fundamental signal which can be ignored
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Radiated Emission 30MHz-1GHz Horizontal

Level (dBuVim)
100
FCC CLASS C
50 1 1 4 Ii-‘il[
f
H 56 7
;
1
030 50 100 200 500 1000
Frequency (MHz)
Site : D66 CHAMRER
Conad itdon ¢ FOC CLASS € 9m 2011 HL562 HORIZONTAL
: REW:120.000KH: VEW:300.000KH: SWTrfuto
=1 ¢ GSM MOEILE PHONE
mode ¢ B CH1
LT & !
intenna FEead Preamp Cable Limit trer A/Po= T/FPo=s
Freg Factor Lewvel Level Factor Lo=ss Line Limit Remark
MH= dBE/m dBuV/m dBuv dB dE dBuV/m dB crm deg
1 36.64 15.77 23.686 33.87 27.07 1.09 40.00 -16.34 200 0 Pealk
Z 99.53 §.84 £8.35 45.08 27.23 1.69 43.50 -15.12 00 0 Feak
3 157.01 7.41 38.84 56.13 26.83 2.13 43.50 -4.66 200 0 Pealk
4 157.01 T.41 35.02 52.31 26.853 Z2.13 43.50 -5.48 104 172 QP
5 274.19 10.16 36.68 50.23 26.39 2.68 46.00 =9.32 200 0 FPeak
& 359.19 12.53 36.60 45.20 27.10 2.97 46,00 -9.40 200 0 Feak
T 547.10 16.13 36.24 44,13 27.89 1.87 46.00 =9.76 200 0 FPeak
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Radiated Emission 1GHz-18GHz Horizontal

Level (dBuvim)
100
FCC CLASS CPK
o FCC CLASS C AV
9 5 b
K]
1
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : ¥66 CHAMRER
Corad ifiors : FOC CLASS C PR 3m HF206 HORIZONTAL
+ REW:1000.000 Hx: VEW:1000.000 He SWTrfrito
et : GSM MOEMLE PHONE
m ode + B CH1
LR & ]
Antenna Fead Preasmp Cable Limit wver AfPos  T/Pos
Freg Factor Lewvel Lewvel Factor Loss Line Limit Femark
MHz dE/m dBuV/m dBuv dB dE dBuV/m dB cm deg
1 124z.07 24.15 34.05 41.12 34.56 3.34 74.00 =-39.95 zoo 0 Fealk
2 407,70 27.60 51.75 54.5%2 34.79 4.42 74.00 -22.25 200 0 Peak
3 342z5.68 3I0.50 42.93 41.55 34.99 5.87 74.00 =-31.07 zoo 0 Fealk
ks 4815.02 32.31 44.87 41.12 35.44 6.55% 7T4.00 -29.13 200 0 Peak
5 9366.58 36.86 49.39 35.55 32.66 9.64 74.00 -24.61 zoo 0 Fealk
& 1101z.25 37.71 S50.74 35.70 33.42 10.75 74.00 -23.26 z0ao 0 Peak

Remark: Marker #2 is Fundamental signal which can be ignored
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Test Channel : 06 Test Mode Mode 2
Test Band : 802.11b Test Engineer : Guo-Zheng Li

Radiated Emission 30MHz-1GHz Vertical

Level (dBuVim)
100
FCCCLASS C
50 .'.-:MJ[V
f
; 5 : g
] = 2]
l]3l2|| 50 100 200 500 1000
Frequency (MHz)
Site : 966 CHAMEER
Corad ifion : FOC CLASS C 3m 2011 HIL562 VERTICAL
: REW: 120, 000K He VEW:300.000He SWTite
T : GSMN MOBILE PFONE
moda : B CHb6
FLETL & :
Antenna Fead Preamp Cable Limit rver  AfPos T/ Pos
Freq Factor Lewvel Lewvel Factor Lo=s= Line Limit Fetmark
MHz dB/m dBuV/m dEuW dBb dE dBuW/m dB =11} deg
1 37.94 14.99 36.836 47.85 27.07 1.09 40.00 -3.14 200 0 Peak
2 37.94 14.99 32.19 43.18 27.07 i1.09 40,00 -=7.81 104 157 QP
3 51.50 §.26 30.69 45.36 27.41 1.46 40.00 -9.31 200 0 Peak
4 157.01 T7.41 40.44 57.73 26.83 2.13 43.50 -3.06 200 0 Pealk
5 157.01 7.41 35.52 55.81 26.83 2.13 43.50 -4.98 104 187 QP
& 274.19 10.16 32.67 46.22 26.39 2.68 46,00 -13.33 200 0 Pealk
7 359.19 12.53 33.85 45.45 27.10 2.97 46.00 -12.15 200 0 Peak
=] 545.02 16.17 39.EZ5 47.01 27.8B1 1.88 46.00 -6.75 200 0 Pealk
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Radiated Emission 1GHz-18GHz Vertical

Lewvel {dBu\im)
100
FCC CLASS C PK
1 ' ' FCC CLASS C AV
50 1 5 8
2 3 4
’ 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : DG CHAMRER
Condition : FOC CLASS C PK 3m HF206 VERTICAL
: REW:1 000,000 KHe VEW: 1000.000KH: SWT:fife
exek : GSM MORILE PHONE
mode ¢« B CHo
FLETTL & H
Antenna Read Presmp Cable Limit wer  AfPos  T/Fos
Freg Factor Lewvel Level Factor Los=s Line Limit Retarlk
MHz dBE/m dBuV/m dBuV dB dE dBuV/m dB cm deg
1 2435.70 27.62 52.65 §55.36 34.79 4.46 7T4.00 =-21.35 200 0 Peak
2 3386.30 30.34 42.74 41.50 34.99 .89 T4.00 -31.26 200 0 Peak
3 4015.93 31.60 43.38 41.07 35.10 5.81 7T4.00 =30.62 200 0 Peak
4 4574.04 32.43 44.76 41.29 35.46 6.50 7T4.00 -29.24 200 0 Peak
5 6756.71 34,68 45.59 37.44 34.61 g.08 7T4.00 =-28.41 200 0 Peak
& i0010.42 37.10 49.89 34.83 32.62 10.55 74.00 -24.11 200 0 Peak

Remark: Marker #1 is Fundamental signal which can be ignored
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Radiated Emission 30MHz-1GHz Horizontal

Lewel {(dBuVim)
100
FCCCLASS C
50 1 1 1 h'-'1l}:
f
i 5 & 7
!
1
030 50 100 200 500 1000
Frequency (MHz)
Site : 966 CHAMBER
Condition : FOC CLASS © Jm 2011 HL562 HORIZONTAL
: REW:120.000KHe VEW:300.000KHe SWTrfuto
et : GSM MOBILE PHONE
moda ¢ B CHb
FLETL & !
Antenna Fead Preamp Cable Limit rper Af/Po=  T/Pos
Fregq Factor Lewel Lewvel Factor Loss Line Limit Femark
MHz dE/m dBuV,/m dBuv dB dE dBuV/m dB cm deg
1 37.29 15.40 23.45 34.03 27.07 1.09 40.00 -16.55 Z0oo 0 Feak
2 99.53 8.54 28.76 45.48 27.23 1.69 43.50 -14.74 200 0 Peak
3 159.78 7.39 38.26 55.63 26.89 2.13 43.50 -5.24 Z0o 0 Fealk
4 152.786 7.39 36.27 53.64 26.89 2.13 43.50 -7.23 249 127 QP
5 274.19 10.16 36.37 49.92 26.39 Z2.68 46.00 =-9.63 Z0oo 0 Feak
& 359.19 12.53 34.95 45.55 27.10 2.97 46.00 -11.05 200 0 Peak
7 547.10 16.13 36.79 44.68 27.89 3.87 46.00 =-9.21 Zoo 0 Feak
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Radiated Emission 1GHz-18GHz Horizontal

Lewvel (dBul i)
100
FCC CLASS C PK
FCC CLASS C AV
T
50 { =11 { 5 6
3 B
[
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Sife : 966 CHAMEER
Corad itdor : FOU CLASS C PK Jm HFWMW HORTZONTAL
: REW:1000.000KHe VEW:1000.000KHz SWT:frde
auf : GSH MOBILE PHONE
m ode : B CHG
mam o .
Antenna REead Preamp Cable Limit Crrer AfPos  T/Pos
Freq Factor Level Level Factor Loss Line Limic Rermark
MHz dE/m dBuV/m dBuV db dE dBuV/m db I deg
1 2030.21 27.14 38.17 41.49 34.71 4.25 74,00 -35.83 200 0 Peak
2 2435.70 27.62 50.98 53.69 34.79 4.46 7T4.00 =23.02 jequln} 0 Pealk
3 3536.34 30.76 42.92 41.73 35.02 .51 74.00 -31.02 200 0 Peak
9 4874.04 32.43 44.25 40.78 35.46 6.50 74.00 =29.75 200 0 Pealk
& 2129.66 35.60 46.886 35.73 33.68 9.01 74.00 -27.34 200 0 Peak
[ 10303.98 37.10 45.68 35.42 3Z2.87 10.03 74.00 -Z4.32 Z0oo 0 Feak

Remark: Marker #2 is Fundamental signal which can be ignored
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Test Channel : 11 Test Mode Mode 3
Test Band : 802.11b Test Engineer : Guo-Zheng Li

Radiated Emission 30MHz-1GHz Vertical

Level (dBuvVim}
100
FCC CLASS C
50 1 n-‘l'.{
f i f
1 7
¥ q &
030 50 100 200 500 1000
Frequency (MHz)
Site : 266 CHAMRER
Cond itiorn  FOC CLASS C 3m 2011 HL562 VERTICAL
: RBW:120.000 He VEW:300.000KH: SWTriuts
et ¢ GEM MORILE PHONE
mode B CHI1
LT & !
Antenna Fead Preamp Cable Limit twer AfPos  T/Fos
Fregq Factor Lewvel Level Factor Loss Line Limit Femar
MH=z dBE/m dBuV/m dBuv dB dB dBuV/m dB cm deg
1 37.55 15.2Z20 35.08 45.86 27.07 1.09 40.00 =-4.92 200 0 Peak
2 37.55 15.20 £9.39 40.17 27.07 1.09 40,00 -10.61 104 65 QP
3 81.50 B.28 29.44 47.11 27.41 1.46 40.00 -10.56 Zoo 0 FPeak
4 157.01 7.41 38.05 55.34 26.83 2.13 43.50 -5.45 200 0 Peak
5 157.01 T.41 32.90 50.19% Z6.83 £.13 43.50 =-10.60 104 2947 QF
& 274.19 10.16 31.258 44.83 26.39 2.68 46.00 -14.72 200 0 Peak
T 45Z.72 14.59 34.54 44.09 27.52 3.38 46.00 =-11.46 200 0 Peak
=4 552.86 16.24 39.682 47.11 27.64 3.21 46,00 -6.38 200 0 Peak
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Radiated Emission 1GHz-18GHz Vertical

Lewvel {dBulim)
100
FCC CLASS C PK
1 ' | FCC CLASS C AV
B
50 3 y 5
2
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
it : DGh CHAMRER
Condifion : FOC CLASS C PK 3m HF206 VERTICAL
: REW: 1000000 He VEW:1000.000KHe SWTrfaife
ezt : GSM MORILE PHONE
mode ¢ B CHI11
FLETL & &
intenna Fead Preamp Cable Limit ryer AfPo=  T/Fo=
Fregq Factor Level Level Factor Loss Line Limit Femark
MH= dB/m dBuV/m dBuv dB dE dBuv/m dB crm deg
1 Z464.02 27.66 55.55 55.19 34.79 4.45 7T4.00 =18.45 200 0 Peal
2 3515.96 30.73 42.85 41.69 35.01 5.494 74,00 -31.15 200 0 Peak
3 4930.72 32.55 48.73 45.23 35.48 6.43 7T4.00 =25.27 200 0 Pealk
4 5932.64 33.93 44.80 35.39 34.96 7.44 74.00 -29.20 200 0 Peak
5 TB75.25 35.53 47.09 37.22 33.93 8.27 74.00 -26.91 200 0 Peal
[ 11400.21 37.56 50.81 36.54 33.84 10.25 74.00 -23.19 200 0 Peak

Remark: Marker #1 is Fundamental signal which can be ignored
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Radiated Emission 30MHz-1GHz Horizontal

Lewvel {dBulim)
100
FCCCLASS C
50 | | | |-;.-1|[
} <1
1 7
. i 6|
1 |
030 50 100 200 500 1000
Frequency (MHz)
Site : 266 CHAMRBER
Corud ition : FOC CLASS © 39m 2011 HL.562 HORIZONTAL
: REW:120.000KHe VEW:300.000KH: SWTréfts
enf : GSM MORILE PHONE
mode « BCHIZ
FLaTL & !
Antenna Fead Preamp Cable Limit ower A/Pos  T/Pos
Freg Factor Lewvel Lewvel Factor Loss Line Limit Femar k
MHz dBE/m dBuV/m dBuv dB dBE dBuV/m dB cm deg
1 3js.48 14.70 Z8.46 39.73 Z7.07 1.10 40.00 =-11.54 Z0o 0 Fealk
2 99.53 8.84 27.95 44.65 27.23 1.62 43.50 -15.55 200 0 Peak
3 157.01 7.41 40.28 57.57 26.83 2.13 43.50 =-3.22 200 0 FPealk
4 157.01 7.41 36.94 54.23 26.83 2.13 43.50 -6.56 104 157 QP
5 250.30 9.44 34.15 45.44 26.41 Z.68 46.00 =-11.85 200 0 Feak
& 3eG.11 12.69 32.586 44.20 27.04 3.01 46.00 -13.14 200 0 Peak
7 545.02 16.17 35.11 4z2.87 27.81 3.88 46.00 -10.89 200 0 Pealk
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Radiated Emission 1GHz-18GHz Horizontal

Lewvel (dBuVim)
100
FCC CLASS C PK
1 ' ' FCC CLASS C AV
2 ¥
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Sibe : B6h CHAMRBER
Covad itdion : FOC CLASS C PK 9m HF906 HORIEONTAL
: REW: 1000000 He VEW: 1000. 000K He SWTifiits
et : GSM MORILE PHONE
mode B CHil
FLeTFL & H
Antenna Fead Preamp <Cable Limit yer  AfPos  T/Fos
Freg Famactor Level Level Factor Lo=ss Line Limit Remark
MHz dE/m dBuV/m dBuv dB dE dBuV/m dB crm deg
1 2464.02 27.66 55.47 B5B.11 34.79 4.49 74,00 =-18.53 200 0 Pealk
2 3485.60 30.65 42.27 41.23 35.00 5.39 74,00 -31.73 p{ulal 0 Peak
3 4027.55 31.59 43,12 41.07 35.11 5.57 T74.00 -30.88 200 0 Peak
4 4930.72 32.55 45.58 42.08 35.48 6.43 74,00 -28.42 Z00 0 Peak
5 7739.86 35.55 46.89 36.30 34.02 9.06 74,00 -27.11 200 0 Peak
[ i0i156.14 37.10 49.15 34.53 32.77 10.29 74.00 -24.85 Zoa 0 Peak

Remark: Marker #1 is Fundamental signal which can be ignored
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Test Channel ; 01 Test Mode Mode 4
Test Band : 802.11g Test Engineer : Guo-Zheng Li

Radiated Emission 30MHz-1GHz Vertical

Level {dBuvim)
100
FCCCLASS C
8
50 64k
f ; B
1 4 5
]
0 30 50 100 200 500 1000
Frequency (MHz)
Site : 66 CHAMBER
Condition : FOC CLASS C 3m 2011 HL562 VERTICAL
: REW:120.000KH: VEW:300.000EH: SWTifute
et : GSM MOBILE PHONE
mode ¢ G CH1
FLETRL & !
Antenna Fead Freamp Cable Limit over  AfPoz  T/Fos
Freg Factor Level Lewvel Factor Loss Lin®s Limit Eetar
MH=z dE/m dBuV/m dBuv dB dE dBEuV/m dB cm deg
1 39.02 14.41 32.35 43.92 27.08 1.10 40.00 =7.65 Z0oo 0 Peak
2 81.50 8.28 29.42 47.09 27.41 1.46 40.00 -10.58 200 0 Peak
3 156.46 7.41 35.22 5Z.51 26.82 2.12 43.50 -8.Z8 Zoo 0 FPeak
4 274.19 10.16 32.67 46.22 26.39 Z2.68 46,00 -13.33 200 0 Peak
5 452.7Z 14.59 33.50 43.05 27.52 3.38 46.00 =-12.50 Z0oo 0 FPeak
& 555.73 16.32 37.88 45.40 27.76 3.92 46.00 -8.12 200 0 Peak
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Radiated Emission 1GHz-18GHz Vertical

Level (dBul am)
100
FCC CLASS C PK
FCC CLASS C AV
sl 1 . - |6
1 P 1
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : 966 CHAMRER
Corud ifion : FOC CLASS C PR 3m HF%06 FERTICAL
+ REW:1000.000KH: VEW:1000.000KHe SWTtirte
et : GSM MORLE PHONE
moda ¢ G CH1
FLETL & i
Antenna Fead Preamp Cable Limit Ower A/Pos  T/Pos
Freg Factor Level Level Factor Loss Line Limit Femark
MH=z dE/m dBuv/m dBuv dB dE dBuv/m dB crm deg
1 Z2407.70 27.60 49.83 52Z2.60 34.79 4.42 T4.00 -24.17 200 0 Fealk
2 3515.96 30.73 42.09 40.93 35.01 .44 7T4.00 -31.91 200 0 FPeak
3 4098.01 31.58 42.77 40.82 35.14 5.51 74.00 =-31.23 200 0 FPealk
4 5967.03 33.97 44.39 37.95 34.94 T.41 T4.00 -29.61 200 0 Peak
5 7628.81 35.57 46.50 36.45 34.08 B.56 74.00 -27.50 200 0 Pealk
& 10274.24 37.10 49.2:2 34.67 32.82 10.27 74.00 -24.78 200 0 Peak

Remark:
Marker #1 is Fundamental signal which can be ignored
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Radiated Emission 30MHz-1GHz Horizontal

Lewvel {dBuVim)
100
FCCCLASS C
50 1 1 1 Ii-‘1l[
f
2 3 4
. g
1
030 50 100 200 500 1000
Frequency (MHz)
Site : 966 CHAMBER
Corud ition : FOC CLASS C 9m 2011 HL562 HORIFONTAL
» REW:120. 000K He VEW:300. 000 He SWTrfnts
end » GSM MORILE PHONE
moda : G CH2
FLaT & !
Antenna Fead Preamp Cable Limit twer AfPos  T/Fos
Freg Factor Lewvel Lewvel Factor Loss Line Limit Femark
MH= dB/m dBuV/m dBuV dB dBE dBuV/m dB [} deg
1 98.49 B.81 Z5.88 4Z.64 Z27.2Z7 1.70 43.50 =-17.62 zoo 0 FPeak
2 152.78 7.39 34.692 52.06 26.89 2.13 43.50 -5§.81 200 0 Peak
3 274.19 10.16 34.97 48.52 26.39 2.68 46.00 -11.03 zZoo 0 Feak
4 359.19 12.53 33.921 45.51 27.10 2.97 46.00 -12.09 200 0 Peak
5 449,56 14.55 29.77 39.39 27.55 3.38 46.00 -16.23 zoo 0 Fealk
& 547.10 16.13 32.66 40.55 27.89 3.87 46.00 -13.34 200 0 Peak
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Radiated Emission 1GHz-18GHz Horizontal

Level (dBuvim)
100
FCC CLASS CPK
FCC CLASS C AV
sol T[] 2 . & 18
3 4
B
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : B66 CHAMRFER
Corad ifion : FOC CLASS C PR 3m HFP20G HORITONTAL
: RAW:1000.000KH: VEW:1000.000KH: SWT:fte
et : GSM MORBILE PHONE
meda : G CH1
LT & ]
Aintenna Fead Preamp <Cable Limit wer AfPos  T/Pos
Freg Factor Level Lewvel Factor Loss Lin= Limit Femark
MHz dE/m dBuV/m dBuV dB dE dBuV/m dB cm deg
1 Z041.98 27.14 37.50 40.80 34.71 4,27 T4.00 -36.50 200 0 FPealk
z 2414.67 27.60 49.51 52.27 34.79 4.43 74.00 -24.49 200 0 Peak
3 3629.54 30.93 43.43 41.86 35.04 5.68 7T4.00 =-30.57 Z0oo 0 Feak
4 Z932.64 33.93 44.57 35.16 34.96 T.44 74.00 -29.43 200 0 Peak
5 7B875.25 35.53 46.51 36.64 33.93 B.27 T4.00 =-27.49 Z0o 0 Feak
& 10545.01 37.14 49.70 35.11 33.02 10.47 74.00 -24.30 200 0 Peak

Remark: Marker #2 is Fundamental signal which can be ignored
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Test Channel ; 06 Test Mode Mode 5
Test Band : 802.11g Test Engineer : Guo-Zheng Li

Radiated Emission 30MHz-1GHz Vertical

Lewvel {dBuVin)
100
FCC CLASS C
1
50 ll"l'.r
f 5 |
3
} 4 5
2
0 30 50 100 200 500 1000
Frequency (MHz)
Site : 366 CHAMBER
Cond ifion  FCOC CLASS C 3m 2011 HL562 VEETICAL
: REW:120.000KHx: VEW:300.000 H: SWTfite
el : GSM MORILE FPHONE
mode + G CHa
FLEFL & £
Antennsa Fead Preamp Cable Limit er AfPo=  T/Pos
Freg Factor Lewvel Level Factor Loss Lins Limit Retark
HMH= dB/m dBuv/m dBuv dB dE dBuV/m dB cm deg
1 37.81 15.09 31.78 42.67 Z7.07 1.09% 40.00 =-B.ZZ2 Z0oo 0 Feak
2 51.21 .25 27.02 44.72 27.39 1.44 40.00 -12.98 zoo 0 Peak
3 157.01 7.41 36.29 53.58 Z46.83 2.13 43.50 ~=T.Z1 Z0oo 0 Feak
4 274.19 10.16 32.21 45.76 26.39 £.68 46,00 -13.79 zoo 0 Peak
5 452.72 14.59 33.49 42.99 27.52 3.38 46.00 -12.56 Z0oo 0 Peak
& 45,02 16.17 3B.87 46.43 27.81 3.88 46.00 -7.33 zoo 0 Peak
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Radiated Emission 1GHz-18GHz Vertical

Lewvel {(dBuVim)
100
FCC CLASS C PK
FCC CLASS C AV
50 1 y 5 b
2 3
o 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Sife : 966 CHAMBER
Cond ifion : FOC CLASS C PK 3m HF0G VERTICAL
: REW:1000.000KHe VEW:1000.000KHe SWT A ito
aE ¢ GSMN MOBILE PFONE
mode : G CHG
FLam & :
Antenna Read Freamp Cable Limit rrer  AfPo=  T/Fo=
Freq Factor Level Level Factor Los= Line Litic Fetmrk
MHz dE/m dBEuV,/m dEuW dBE dE dBuV/m dB =i} deg
1 2442.75 27.64 48.54 51.23 34.79 4.46 74,00 -25.46 200 0 Peak
2 3396.10 30.39 42.19 40.90 34.99 5.89 74,00 -31.81 Z00 0O Peak
3 4109.87 31.58 42.79 40.66 35.14 5.69 74,00 -31.21 200 0 Peak
4 593z.64 33.93 45.59 39.18 34.96 7.44 T4.00 -2Z68.41 Z0o0 O Pealk
5 9152.48 36.65 47.97 34.42 32.67 9.57 74.00 -26.03 200 0 Peak
G l0zZ44.583 37.10 49,92 35.10 3z2.82 iD.54 74.00 -Z4.08 Z0o0 O Peak

Remark: Marker #1 is Fundamental signal which can be ignored
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Radiated Emission 30MHz-1GHz Horizontal

Lewvel (dBuVim)
100
FCC CLASS C
50 T 1 n'-'li}:
f
3 4 3 6
1 2
“30' 50 100 200 500 1000
Frequency (MHz)
Site : 966 CHAMRER
C orad ifdor : FOC CLASS C 3m 2011 HIL.562 HORIZONTAL
: REW:120.000KH: VEW:300.000KH: SWTrfuts
et : GSM MOEILE PHONE
w2 oda G CHa
FLET & !
Lntenna Fead Preamp Cable Limit wer  AfPo=  T/Pos
Fregq Factor Lewvel Lewvel Factor Loss Line Limit Remark
MH= dB/m dBuV/m dBuV dB dBE dBuV/m dB cr deg
1 3i1.84 18.17 24.84 3Z.56 27.Z1 1.32 40.00 =-15.16 200 0 Pealk
2 95.14 8.80 25.44 42.22 27.28B 1.70 43.50 -15.06 200 0 Peak
3 162 .61 7.42 3Z.80 S50.22 26.98 2.14 43.50 =-10.70 200 0 Pealk
ks 274,19 10.16 32.86 46.41 26.39 2.68 46.00 -13.14 200 0 Peak
5 361.71 12.59 3Z.96 44.44 27.05 2.98 46.00 =-13.04 200 0 Pealk
& 552.88 16.24 34.00 41.49 27.64 3.21 45.00 -12.00 200 0 Peak
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Radiated Emission 1GHz-18GHz Horizontal

Lewvel {dBulim)
100
FCC CLASS CPK
FCC CLASS C AV
i
|| 3
f
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : 966 CHAMBER
Cord itdon : FOC CLASS © PK 3m HF906 HORIZONTAL
: REW:1000.000KH: VEW:1000.000FKHe SWT:frte
et : GSM MOBILE PHONE
mode : G CHa
FLETL & !
Antenna Fead Preamp Cable Limit yer AfPo=  T/Po=s
Freg Factor Lewvel Level Factor Loss Line Limit Femark
MHz dBE/m dBuV/m dBuv dB dE dBuV/m dB cm deg
1 Z030.21 27.14 37.57 40.89 34.71 4.25 74.00 -36.43 zZoo 0 FPeak
2 2428.67 27.62 49,05 51.79 34.79 4.43 74.00 -24.95 200 0 Peak
3 3zgs.ez 30.07 41.67 40.91 34.96 5.65 7T4.00 -32.33 zoo 0 FPealk
4 962,77 31.57 43.15 41.01 35.10 5.687 74.00 -30.85 200 0 Peak
5 7Z42.05 35.33 46.54 37.23 34.34 B.32 74.00 =-27.46 200 0 Peak
& 10760.54 37.40 50.15 35.5%4 33.25 10.4¢ 74.00 -23.85 200 0 Peak

Remark: Marker #2 is Fundamental signal which can be ignored

Page 84 of 105 Version:1.0



IAC Report No.: 20130422FCC-C

Test Channel : 11 Test Mode Mode 6
Test Band : 802.11g Test Engineer : Guo-Zheng Li

Radiated Emission 30MHz-1GHz Vertical

Lewvel {dBuVim)
100
FCC CLASS C
1
50 i
}' |
1 E] 4 5 6
g
0 3o 50 100 200 500 1000
Frequency (MHz)
Site : 966 CHAMBER
Comad ifdon : FCC CLASS © 3m 2011 HL562 VERTICAL
: REW:120.000KHx VEW:300.000FKH: SWTrfts
et » GSM MOBILE PHONE
moda G CH11
LT o !
Intenna Read Preasmp Cable Limit rrer AfPo= T/Pos
Freg Factor Levyel Level Factor Lo=ss Lin= Limit Femark
MHz dB/m dBuV/m dBuV dB dE dBuV/m dB cm deg
1 37.29 15.40 33.00 43.58 27.07 1.09 40.00 =7.00 zoo 0 Feak
Z 81.21 §.25 27.04 44.74 27.39 1.44 40.00 -12.96 200 0 Peak
3 156.46 7.41 33.75 51.04 Z6.82 2.12 43.50 =-9.75 zoo 0 Fealk
4 274,19 10.16 32.649 46.19 26.38 2.68 46.00 -13.36 200 0 Peak
5 359.19 12.53 31.95 43.55 27.10 2.97 46.00 -14.05 zoo 0 FPealk
& 455.91 14.66 33.37 42.79 27.146 3.38 46.00 -12.63 200 0 Peak
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Radiated Emission 1GHz-18GHz Vertical

Lewvel (dBulim)
100
FCC CLASS C PK
1 ' | FCC CLASS C AV
& B
2 3
0 1000 15040 2000 5000 10000 18000
Frequency (MHz)
Site : 966 CHAMRER
Cond ition : FOC CLASS C PK 3m HF90% VERTICAL
: REW:1000.000 K e VEW:1000.000KHe SWT:fite
et : GSM MOEILE PHONE
meoda G CHII
FL&TFL & H
Antenna Fead Freamp Cable Limit yer  AfPos  T/Fos
Fregq Factor Lewvel Level Factor Loss Line Limit Femar k
MH= dB/m dBuV/m dBuV dB dBE dBuV/m dB crm deg
1 Z2464.02 27.66 53.47 56.11 34.79 4.4% 7T4.00 =20.53 200 0 Pealk
2 3515.96 30.73 42.35 41.19 35.01 .44 74.00 -31.65 zoo 0 Peak
3 4916.49 32.51 43.51 40.10 35.47 §.37 T4.00 =30.49 200 0 Pealk
E 7895.05 35.52 46.22 36.30 33.93 B6.33 74.00 -27.78 zoo 0 Peak
5 10185.53 37.10 49.36 34.63 32.77 10.40 74.00 -24.64 200 0 Peal
& 11365.00 37.85 ©50.56 36.20 33.77 10.28 74.00 -23.44 zoo 0 Peak

Remark: Marker #1 is Fundamental signal which can be ignored
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Radiated Emission 30MHz-1GHz Horizontal

Lewvel {dBuVim)
100
FCCCLASS C
50 1 i “'-'lii:
f !
3 6
4 5
2
1
030 50 100 200 500 1000
Frequency (MHz)
Site : 966 CHAMRER
Covad ifdors  FCOC CLASS C 3m 2011 HL-562 HORIZONTAL
: REW:120. 000K H: VEW:300.000EH: SWT:fto
erd » GSM MOBILE PHONE
moda r G CH11
FLETL & !
Antenns Fead Preamp Cable Limit rer AfPo=  T/Pos
Freq Factor Level Level Factor Loss Line Limit Remark
MH=z dE/m dBuV/m dBuV dB dE dBuV/m dB cm deg
1 33.21 17.45 Z23.24 31.65 27.15 1.259 40.00 -16.76 zoo 0 Pealk
Z 96.77 8.7¢ 26.47 43.30 27.31 1.72 43.50 -17.03 200 0 FPeak
3 157.01 T7.41 36.41 53.70 Z6.83 2.13 43.50 =7.09 zoo 0 Feak
4 274.19 10.16 30.18 43.73 26.39 Z2.68 46.00 -15.82 200 0 FPeak
5 449,56 14.55 Z9.86 39.48 27.55 3.38 46.00 =-16.14 zoo 0 Feak
& 542.02 16.17 35.05 42.81 27.81 3.88 46.00 -10.95 200 0 Peak
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Radiated Emission 1GHz-18GHz Horizontal

Level (dBuVim)
100
FCCCLASS CPK
1 [ [ FCC CLASS C AV
B
500 T 1 5
2 3 H
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : D66 CHAMRER
Condition : FOC CLASS C PK 3m HF206 HORITONTAL
: REW:1000.000KH: VEW:1000.000KHe SWTréte
et : GSM MOBILE PHONE
moda ¢ GCHI1
FLEFFL & h
Antenna Fead Preamp Cable Limit over A/Pos  T/Pos
Freg Factor Lewvel Level Factor Loss Line Limit Femarlk
MHz dBE/m dBuV/m dBu¥ dB dE dBuV/m dB cm deg
1 2464.02 27.66 B3I.55 56.19 34.79 4.49 T4.00 =-20.45 200 0 Peak
2 3386.30 30.34 42.04 40.80 34.99 5.9 74.00 -31.96 200 0 Peak
3 J946.89 31.51 42.84 40.86 35.09 5.56 7T4.00 =-31.16 200 0 Peak
4 5424.18 33.37 43.854 35.61 35.:25 7.11 74,00 -30.16 200 0 Peak
5 8153.20 35.63 45.58 35.64 33.68 8.99 74.00 =-27.42 200 0 Peak
[ 10g§2z.92 37.49 50.03 35.65 33.25 10.14 74.00 -23.97 200 0 Peak

Remark: Marker #1 is Fundamental signal which can be ignored
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Test Channel ; 01 Test Mode Mode 7
Test Band : 802.11n Test Engineer : Guo-Zheng Li

Radiated Emission 30MHz-1GHz Vertical

Level {dBulim)
100
FCCCLASS C
50 1 EeiE
r —
3
i
+ 4 &
g
030 50 100 200 500 1000
Frequency (MHz)
Site : B6b CHAMRBER
Cond ition : FOC CLASS C O9m 2011 HL562 VERTICAL
: REW:120.000KHx VEW:300.000EH: SWTréfto
et : GSM MORILE PHONE
moda « W CHi
FLEFFL & B
Antenna Fead Preamp Cable Limit yer A/Po=  T/Po=s
Freg Factor Lewvel Level Factor Loss Line Limitc Femark
MHz dBE/m dBuV/m dBu¥v dB dE dBuV/m dB cm deg
1 35.38 16.40 31.07 40.64 27.08 1.11 40.00 =-8.93 200 0 Fealk
Z 81.21 8.25 2Z27.29 44.99 27.39 1.44 40.00 -12.71 200 0 Peak
3 156.46 7.41 35.81 53.10 26.82 2.1z 43.50 =-T7.69 200 0 Fealk
4 274,19 10.16 32.26 45.81 26.39 2.68 46,00 -13.74 200 0 Pesak
5 361.71 12.59 31.45 42.93 27.05 Z2.98 46.00 -14.55 200 0 FPealk
& 452.72 14.59 34.189 43.74 27.52 3.38 46.00 -11.81 200 0 Peak
T 554.83 16.Z8 38.61 46.07 2Z7.65 3.91 46.00 =T7.39 200 0 Feak
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Radiated Emission 1GHz-18GHz Vertical

Level {dBulVim)
100
FCC CLASS C PK
FCC CLASS C AV
1
2 3 ‘
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : o6 CHAMNRER
Condition : FOC CLASS C PK 3m HF906 VERTICAL
: REW:1000.000 He VEW:1000.000KHe SWTfafe
et : GSM MORILE PHONE
mode : W CH1
Lo [l
hntenna Read Preamp Cable Limit yer AfPos  T/Pos
Freg Factor Lewvel Level Factor Lo=ss Line Limitc Femark
MHz dBE/m dBEu¥V/,/m dBuV dB dE dBuv/m dB cm deg
1 2407.70 27.60 50.05 52.82 34.79 4.42 7T74.00 =23.95 200 0 Pealk
2 3640.05 30.93 42.03 40.46 35.04 5.6 74.00 -31.97 z00 0 Peak
3 Jg96es.¥T 31.57 43.26 41.12 35.10 5.67 7T4.00 =30.74 200 0 Pealk
ks 5377.35 33.29 44.35 39.32 35.:28 7.02 74.00 -29.65 200 0 Peak
5 7875.25 35.53 46.51 36.64 33.93 8.27 74.00 =27.49 200 0 Pealk
& 995z2.72 37.09 49.57 34.96 32.62 10.14 74.00 -24.43 200 0 Peak

Remark:
Marker #1 is Fundamental signal which can be ignored
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Radiated Emission 30MHz-1GHz Horizontal

Lewvel (dBuVim)
100
FCC CLASS C
50 1 1 n'-'IE}:
fi
3 a 5 il
1 2
030 50 100 200 500 1000
Frequency (MHz)
Site : Boh CHAMRER
Cond ition : FOC CLASS C Om 2011 HL-562 HORIZONTAL
+ REW:120.000KH: VEW:300.000EHe SWT:tto
ert : GSM MOBILE PRONE
mode : N CHi1
FFLEFFL & i
Antenna Fead Preamp Cable Limit per ALfPo=  T/Pos
Freg Factor Lewel Level Factor Loss Line Limit Femar
MHz dBE/m dBuvV/m dBuV dB dE dBuV/m dB cm deg
1 31.18 18.57 Z24.43 31.97 27.24 1.13 40.00 =-15.57 200 0 Pealk
2 97.80 §.80 2Z5.80 42.58 27.29 1.71 43.50 -17.70 200 0 Peak
3 159.78 7.39 34,58 51.95 26.89 2.13 43.50 =-8.92 200 0 Pealk
4 274,19 10.16 34.00 47.55 26.39 2.68 46.00 -12.00 200 0 Peak
5 i68.11 12.69 33.73 45.07 27.04 3.01 46.00 =-1Z2.27 200 0 Pealk
& 545.18 16.13 34.60 42.52 27.91 j.86 46.00 -11.40 200 0 Peak
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Radiated Emission 1GHz-18GHz Horizontal

Lewvel {dBulim)
100
FCC CLASS CPK
FCC CLASS C AV
i
50 | | |- 1 | 5|
2 3 4
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Sife : 966 CHAMEER
Cord ifiorn : FOC CLASS C PK 3m HF206 HORITONTAL
: RBW:1000.000KH: VEW:1000.000KHe SWTréto
et : GSM MOERILE PHONE
mode « N CH1
FLETFL & .
Antenna Fead Presmp Cable Limit Cwer  AfPos  T/FPos
Freg Factor Lewel Level Factor Loss Lines Limit Eetarlk
MH= dB/m dBuV/m dBuWv dB dE dBuV/m dB cm deg
1 Z400.75 2Z7.58 4B.66 51.449 34.78 4.42 T74.00 =-25.34 zoo 0 FPeak
Z 3435.59 30.50 42.31 41.183 34.99 5.62 T4.00 -31.89 200 0 Peak
3 3924.14 31.48 42.91 40.96 35.09 5.56 74.00 -31.09 zoo 0 Peak
4 6737.21 34.62 44.40 36.20 34.62 86.20 74.00 -22.60 200 0 Peak
5 7875.25 35.53 46.97 37.10 33.93 B.27 74.00 =-27.D3 zoo 0 FPeak
& 10§2z.92 37.49 50.24 35.686 33.25 10.14 74.00 -23.76 200 0 Peak

Remark: Marker #1 is Fundamental signal which can be ignored
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Test Channel ; 06 Test Mode Mode 8
Test Band : 802.11n Test Engineer : Guo-Zheng Li

Radiated Emission 30MHz-1GHz Vertical

Level (dBuVim)
100
FCC CLASS C
A
50 Il"|'.r
f |
2 5 | ©
} = 4
0 30 50 100 200 500 1000
Frequency (MHz)
Site : GG CHAMBER
Conxd ifior : FOC CLASS C 3m 2011 HL562 VERTICAL
: REW:120.000KHe VEW:300.000FKH: SWTrikts
e : GSM MORILE FHONE
mode : W CHa
P& & H
Antenna Fead Preamp Cable Limit wer Af/Pos  T/Pos
Fregq Factor Level Level Factor Loss Line Limit Femark
MHz dB/m dBuV/m dBuV dB dE dBuv/m dB cm deg
1 37.68 15.z20 31.47 42.25 27.07 1.09% 40.00 =8.53 200 0 Pealk
2 156.46 7.41 35.80 53.09 26.82 2.12 43.50 -=-7.70 200 0 Peak
3 274.19 10.16 32.32Z 45.87 26.39 2.68 456.00 =13.68 200 0 Pealk
4 359.19 12.53 31.72 43.32 27.10 2.97 46.00 -14.28 200 0 Peak
5 452,72 14,59 34.15 43.70 27.52 3.38 46.00 -11.85 200 0 Pealk
[ 545.18 16.13 37.15 45.10 27.91 .06 46.00 -85.82 200 0 Peak
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Radiated Emission 1GHz-18GHz Vertical

Level (dBul )
100
FCC CLASS CPK
FCC CLASS C AV
T g 1]
2 3 4
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : 966 CHAMBER
Conuditiorn : FOC CLASS C PK 3m HF20% VERTICAL
: REW:1000.000KH= VEW:1000.000KHe SWTidte
e : GSM MOB[LE PHONE
mode : N CHa
FLEFFL & B
Antenna Fead Preasmp Cable Limit ower  AfPos  T/Pos
Freg Factor Lewvel Level Factor Loss Line Limit Femar i
MHz dB/m dBuV/m dBuv dB dBE dBuv/m dB cm deg
1 2428.67 27.62 50.61 53.35 34.79 4.43 74.00 =-23.39 Zoo 0 Peak
2 3445.54 30.55 41.75 40,55 35.00 .62 T4.00 -3Z.25 200 0 Peak
3 4109.87 31.58 43.02 40.89 35.14 5.69 74.00 -30.98 Zoo 0 Pealk
4 5455.63 33.42 44.15 35.85 35.23 7.11 74.00 -29.85 200 0 Peak
5 9366.58 36.86 49,22 35.38 3Z.66 S5.64 7T4.00 -24.78 Z0oo 0 Peak
& 11837.45 37.83 50.86 36.26 34.19 10.96 74.00 -23.14 200 0 Peak

Remark: Marker #1 is Fundamental signal which can be ignored
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Radiated Emission 30MHz-1GHz Horizontal

Level {dBu\im)

100

FCOCLASS C

50 | | |r|[

2 4 5 P
1 ]
o 30 50 100 200 500 1000
Frequency (MHz)
Site : 966 CHAMBER
Corad ifion ¢ FOC CLASS C 3m 2011 HL562 HORIZONTAL
: REW:120.000KH: VEW:300.000KH: SWT:Axto
et ¢ GSM MOBILE PHONE
w2 ode : N CH&
LT O )
hncenna Fead Preamp Cable Limitc Over LALfPos  T/Pos
Freg Factor Lewvel Level Factor Losas Line Limit Remark
MHz dB/m dBuv,/m dBuvV dB dE dBuv,/m dB o de
1 97.80 B6.80 Z5.94 4E.72 Z7T.E9 1.71 43.50 -17.56 200 0 Pesak
2 156.46 7.41 35.57 5Z.86 Z6.82 2.12 43.50 =7.93 edulu] 0 Peak
3 202 .10 T.33 27.99 44,73 26.35 2.28 43.50 -15.51 200 0 Peak
4 Z74.19 10.16 34.07 47.62 26.39 Z.68 46.00 -11.93 Z0oo 0 Feak
5 3el.71 12.59 33.90 45.38% 27.05 2.98 46.00 -12.10 200 0 Pesak
] 552.88 16.Z4 3E.B4 40.33 Z7.64 3.91 46.00 -13.16 Z0o 0 Peak
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Radiated Emission 1GHz-18GHz Horizontal

Level {dBul i)
100
FCC CLASS CPK
FCC CLASS C AV
s0 || [ ] 2 . &
1
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : B66 CHAMBER
Cord itdon : FOC CLASS © PK 3m HF90% HORIZONTAL
: REW:1000.000KHe VEW:1000.000KHe SWT:fte
ent : GSM MOBILE PHONE
mode : N CHa
FLET & ]
Antenna Fead Preamp Cable Limit yer  AfPo=  T/Pos
Freg Factor Lewvel Level Factor Loss Line Limit Remark
MHz dB/m dBuV/m dBuv dB dE dBuV/m dB cm deg
1 1916.18 26.75 36.08 40.06 34.69 3.96 7T4.00 -37.92 zoo 0 Feak
2 2442.75 27.64 49.539 52.28 34.79 4.46 74,00 -24.41 200 0 Peak
3 3396.10 30.359 41.91 40.62 34.99 5.89 7T4.00 -32.09 zoo 0 FPeak
4 5763.62 33.75 43.86 37.7Z 35.04 T.43  74.00 -30.14 200 0 Peak
5 7B52.52 135.53 46.19 36.38 33.96 B.24 7T4.00 =-27.81 200 0 Peak
& 11500.20 37.90 49.5% 34.83 33.91 10.77 74.00 -24.41 200 0 Peak

Remark: Marker #2 is Fundamental signal which can be ignored
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Test Channel : 11 Test Mode Mode 9
Test Band : 802.11n Test Engineer : Guo-Zheng Li

Radiated Emission 30MHz-1GHz Vertical

Level (dBulvim)
100
FCCCLASS C
50 | n'-'I'.{
; f ﬁ i
] 9
l]3IJ' 50 100 200 500 1000
Frequency (MHz)
Site : 966 CHAMRER
Cond ifion : FOC CLASS € 3m 2011 HL562 VERTICAL
: REW:120.000KH: VEW:A00.000EKHe SWTriuts
ek : GSM MOBILE PHONE
moda + B CH1
LT & !
kntenna Fead Preamp Cable Limit over AfPos  T/Pos
Freg Factor Lewvel Lewvel Factor Loss Line Limit Femark
MH= dB/m dBuV/m dBuv dB dE dBuV/m dB cm deg
1 37.15 15.49 37.66 48.15 27.07 1.09 40.00 =Z2.34 Zoo 0 Feak
Z 37.15 15.49 31.858 42.37 27.07 1.09 40,00 -§.12 104 155 QP
3 153.74 T.44 35.90 53.16 26.78 2.08 43.50 =-7.60 104 124 QP
4 153.74 7.44 35.90 53.16 26.78 2.08 43.50 -7.80 104 124 QP
5 157.01 7.41 3B8.41 55.70 26.83 2.13 43.50 =-5.09 Zoo 0 Feak
& 157.01 T.41 38.00 55.29 26.83 2.13 43.50 -5.30 104 253 QP
T 159.78 7.359 3B.19 55.56 26.89 2.13 43.50 =5.31 Zoo 0 Feak
=] 155.78 7.39 36.25 53.62 26.89 2.13 43.50 -7.25 104 179 QP
9 274.19 10.16 35.19 48.74 26.39 2.68 46.00 -10.81 Z0oo 0 Pealk
10 552.88 16.24 39.158 46.67 27.64 3.91 45.00 -6.82 200 0 Peak
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Radiated Emission 1GHz-18GHz Vertical

Lewvel {(dBuVim)
100
FCC CLASS CPK
Z ' ' FCC CLASS C AV
4}
50 {
4
7 4
1
0 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : 966 CHAMRFER
Corudition : FOC CLASS C PK 3m HF906 VERTICAL
: REW:1000.000H: VEW:1000.000KH: SWT:fits
et : GSM MOBILE PHONE
mode : NCH11
FLETFL & &
Antenna Fead Preamp Cable Limit wer A/Pos  T/Pos
Freg Factor Lewvel Level Factor Loss Line Limit Femarlk
MH= dE/m dBuV/m dBuv dB dE dBuv/m dB cm deg
1 1772.33 2Z6.08 35.47 40.32 34.67 .74 T4.00 =-38.53 Z0o 0 Fealk
2 2471.16 27.68 54.50 57.12 34.80 4.50 74.00 -192.50 200 0 Peak
3 3515.96 30.73 41.76 40,60 35.01 5.49 7T4.00 =-32.24 200 0 Peal
4 4790.25 32.23 42.68 39.09 35.43 6.79 74.00 -31.32 200 0 Peak
5 7158.81 35.25 45.35 35.64 34.40 8.86 7T4.00 =28.65 200 0 Pealk
[ 10545.01 37.14 49.44 34.85 33.02 10.47 74.00 -24.56 200 0 Peak

Remark: Marker #2 is Fundamental signal which can be ignored
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Radiated Emission 30MHz-1GHz Horizontal

Level (dBuvim)
100
FCC CLASS C
50 1 1 IME}:
A !
3 B
& L1 1
1 3
030 50 100 200 500 1000
Frequency (MHz)
Site : 266 CHAMRER
Cond ifion : FOC CLASS C 9m 2011 HIL.562 HORIZONTAL
: REW:120.000KHe VEW:300.000KHe SWTrfto
et : GEM MORILE PHONE
moda : NCH11
FFLETFL & H
Lntenna Fead Preamp Cable Limit per AfPo=  T/Pos
Fregq Factor Lewvel Lewvel Factor Lo=ss Line= Limit Femark
MHz dBE/m dBuv/m dBuVv dB dBE dBuv/m dB cm deg
1 96.44 8.76 Z6.84 43.68 27.32 1.72 43.50 =-16.66 Z0oo 0 Peak
2 156.46 7.41 35.82 53.11 26.82 2.12 43.50 -7.68 200 0 Peak
3 250.30 9.44 27.67 41.96 26.41 2.68 46.00 -18.33 200 0 Peak
4 274.19 10.16 31.13 44.68 26.39 Z2.68 46.00 -14.87 200 0 Peak
5 445.56 14.55 30.02Z 39.64 27.55 3.38 46.00 -15.98 200 0 Peak
& 552.88 16.24 34.55 42.04 27.64 3.21 46.00 -11.45 200 0 Peak
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Radiated Emission 1GHz-18GHz Horizontal

Lewvel (dBu'im)
100
FCC CLASS C PK
1 ' ' FCC CLASS C AV
[]
2 3
’ 1000 1500 2000 5000 10000 18000
Frequency (MHz)
Site : D66 CHAMRER
Conxdifion ¢ FOC CLASS C PK 3m HF906 HORIZONTAL
: REW:1000.000KHe VEW:1000.000KHe SWT: o
et : GSENM MOEILE PHONE
mode : NCHI11
FLEFL & H
Antenna Fead Preamp Cable Limit yer Af/Pos  T/Fos
Freq Factor Leyvel Lewvel Factor Loss Lin= Limit Femark
MHz dBE/m dBuV/m dBEuv dB dE dBuvV/m dB cm deg
1 2471.16 27.68 54.15 5&.77 34.80 4.50 74.00 -19.85 200 0 Peak
Z 3435.59 30.50 42.24 41.11 34.99 .62 T4.00 -31.76 z00 0 Peak
3 4157.66 31.57 42.32 39.8B6 35.17 6.06 74.00 =-31.68 200 O Peak
4 E949.81 33.95 44.66 38.22 34.94 7.43 T4.00 -29.34 200 0 Peak
5 9152.48 36.65 47.47 33.92 32.67 9.57 T74.00 -26.53 200 0 Peak
6 11769.21 37.85 50.44 36.44 34.19 10.34 74.00 -23.56 zoo 0 Peak

Remark: Marker #1 is Fundamental signal which can be ignored
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3.7.7 Radiated Emission Measurement Results (18GHz-25GHz)

Test Engineer : |Hogan. He Temperature : 23T 26°C

Relative Humidity : |35%~60%

Frequency Level Over Limit Limit Line
(MHz) (dBuV) (dB) (dBuV)

- - - - See Note

Remark

Notes:
The amplitude of radiated emissions that are attenuated by more than 20dB below the permissible value has no

need to be reported. The measurement performed at 1meter distance from turn table to antenna.
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4  List of Measuring Equipment
No | Instrument/Ancillary | Provider Type/Model Cal. Date
01 Base Station R&S CMU200 2012.12.08
02 | Spectrum Analyzer R&S FSP30(9kHz~30GHz) 2012.07.19
03 Antenna R&S HL562 (30M-1G) 2012.11.09
04 | Loop Antenna Schwarzbeck FMZB1516(9KHz~30MHz) 2013.02.03
05 Antenna R&S HF906(1G-18G) 2012.08.02
06 Antenna Schwarzbeck BBHA 9170 (15G-26.5G) 2012.11.09
07 | High Pass Filter R&S System Integrated 2012.11.14
08 | Thermal chamber Hitachi EC- 85MHP 2012.12.25
09 | Pre-Amplifier Agilent 83006A(0.01GHz-26.5GHz) 2012.08.06
10 Pre-Amplifier Agilent 83006A(0.01GHz-26.5GHz) 2012.08.06
11 | Helical Antenna ETS 3102 (1G-10G) NCR
12 Power Meter R&S NRP(10MHz~8GHz) 2012.12.05
13 | Relay Switch R&S TS-REMI NCR
14 | Signal Generator R&S SMR20(10MHz-20 GHz) 2012.12.08
15 LISN ROHDE&SCHWARZ | ENV216 TWO-LINE V-NETWORK | 2012.11.13
16 | Power Meter Agilent E4418B (EPM Series)
17 | Power Sensor Agilent E4412A (E-series CW) 2012.12.08
5 Ancillary Equipment List
Product Manufacturer|Model No. |Serial No. FCC approval Power Cord
. DWL-2000 AC: I/P: Unshielded 1.8m
Wlan AP D-Link B2D3161002856 |KA2DWLG700APB )
AP+A 1 DC:0/P: Unshielded 1.8m
Bluetooth
acer S100FBT N/A HLZDMS100FBT  [N/A
headset
6 Uncertainty Evaluation
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6.1 Ucertainty of Radiated Spurious Emission evaluation (30MHz~1GHz)

Radiated Spurious Emission Measurement Uncertainty Evaluation

u(xi
o Probability | Partition - (x1) -
Contribution o ] Horizontal Vertical
Distribution | Coefficient
30-1000MHz | 30-1000MHz
Cable Loss Calibration Up U-Shape 1.41 0.16 0.16
Sine wave voltage accuracy of )
U02 | Triangle
Spectrum analyzer 2.45 0.82 0.82
Impulse response of spectrum .
U03 | Triangle
analyzer 2.45 0.61 0.61
Pulse repetition rate of spectrum .
U04 | Triangle
analyzer 2.45 0.61 0.61
Spectrum analyzer noise level | UO0S5 Normal 2.00 0.25 0.25
Measurement of the signal path
, U06 | U-Shape
mismatch 1.41 0.28 0.28
Free-space antenna factor uo7 Normal 2.00 0.70 0.70

Antenna Factor Interpolation for
U08 |Rectangular 1.73
Frequency 0.17 0.17

Antenna factor with height in the
. U09 |Rectangular 1.73
correlation 0.17 0.17

Measurement antenna and the

absorbing material lin the image | U10 |Rectangular 1.73

of the mutual coupling effect 0.58 0.58
Antenna phase center variation | Ull |Rectangular 1.73 0.13 0.13
Antenna cross polarization
Ul12 |Rectangular 1.73 0.52 0.52
response
Antenna imbalance U13 |Rectangular 1.73 0.52 0.52
Test distance error Ul4 |Rectangular 2.45 1.02 1.22
Desktop terrain clearance
o Ul5 Normal 0.17 0.17
variation 1.73
) Standard
Random uncertainty Ulé6 . 0.05 0.05
deviation 2.00
Pre-Amplifier gain Calibration | U17 | U-Shape 1.00 0.10 0.11
Combined Standard Uncertainty
Uc Normal 1.00 2.03 2.14
Uc(y)

Measuring Uncertainty for a level
of Confidence of 95%(U= U=kUc| Normal
2Uc(y)) k 4.05 4.28

Page 103 of 105 Version:1.0



IAC Report No.: 20130422FCC-C

6.2 Ucertainty of Radiated Spurious Emissionevaluation (1GHz~26.5GHz)

Radiated Spurious Emission Measurement Uncertainty Evaluation

u(xi
o Probability | Partition - (x1) -
Contribution o ] Horizontal Vertical
Distribution | Coefficient
1-26.5GHz 1-26.5GHz
Cable Loss Calibration U0l | U-Shape 2.00 0.04 0.04
Sine wave voltage accuracy of )
U02 | Triangle
Spectrum analyzer 2.45 0.82 0.82
Impulse response of spectrum .
U03 | Triangle
analyzer 2.45 0.61 0.61
Pulse repetition rate of spectrum .
U04 | Triangle
analyzer 2.45 0.61 0.61
Spectrum analyzer noise level | UO05 Normal 2.00 0.25 0.25
Measurement of the signal path
, U06 | U-Shape
mismatch 1.41 0.69 0.69
Free-space antenna factor uo7 Normal 2.00 0.50 0.50

Antenna Factor Interpolation for
U08 |Rectangular 1.73
Frequency 0.17 0.17

Antenna factor with height in the
. U09 |Rectangular 1.73
correlation NA NA

Measurementantennaand

theabsorbingmaterialintheimageof|] U10 |Rectangular 1.73

themutualcoupling effect 0.58 0.58
Antenna phase center variation | Ull |Rectangular 1.73 0.13 0.13
Antenna cross polarization
Ul12 |Rectangular 1.73 0.52 0.52
response
Antenna imbalance U13 |Rectangular 1.73 0.52 0.52
Test distance error Ul4 |Rectangular 2.45 2.36 2.36
Desktop terrain clearance
o Ul5 Normal 0.17 0.17
variation 1.73
) Standard
Random uncertainty Ulé6 . 0.05 0.05
deviation 2.00
Pre-Amplifier gain Calibration | U17 | U-Shape 1.00 0.09 0.10
Combined Standard Uncertainty
Uc Normal 1.00 2.95 2.96
Uc(y)

Measuring Uncertainty for a level
of Confidence of 95%(U= U=kUc| Normal
2Uc(y)) k 591 5.92
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